T194NH

Parts Catalog



= N}

0. ES4H KIT PART NO. TK1

FIG 001 ADAPTER KIT
FIG 001 VALVE KIT, AUX

1. o1& PART NO. EG

FIG 100 ENGINE

FIG 101 CYLINDER BLOCK

FIG 102 GEAR HOUSING

FIG 103 MOUNTING FLANGE & OIL SUMP
FIG 104 CYLINDER HEAD & BONNET
FIG 106 CAMSHAFT & DRIVING GEAR
FIG 107 CRANKSHAFT & PISTON

FIG 108 LUB OIL SYSTEM

FIG 109 COOLING WATER SYSTEM
FIG 110 FUEL INJECTION PUMP

FIG 111 GOVERNOR

FIG 112 FUEL INJECTION VALVE

FIG 113 FUEL PIPE

FIG 114 STARTING MOTOR

FIG 115 GENERATOR

FIG 116 ACCESSORY

FIG 117 GASKET SET

2. X E J|E PART NO. T2

FIG 201 AIR CLEANER

FIG 202 RADIATOR

FIG 203 MUFFLER

FIG 204 FUEL TANK & FUEL LINE
FIG 205 ACCELERATOR

FIG 206 FUEL FILTER

11
13
15
17
19
22
24
26
28
30
32
34
36
38
40
42
44

47
49
51
53
95
o7



FIG 207 ENGINE MOUNTING 59

3. 2HX/BH 0 A/AEIHE PART NO. T3

FIG 302 BRAKE PEDAL & LINKAGE 62
FIG 303 SPEED CONTROL 64
FIG 304 DASH COVER 66
FIG 305 STEERING VALVE 68
FIG 306 STEERING CYLINDER 70
FIG 307 TIRE 72

4. EAAQ[E PARTNO. T4

FIG 401 INPUT SHAFT 75
FIG 402 HST 77
FIG 403 PTO CLUTCH SUB& RANGE GEAR SUB 79
FIG 404 SPIRAL BEVEL PINION & 4WD SHAFT SUB 81
FIG 405 INPUT METAL 83
FIG 406 P T O COUNT SHAFT SUB & REAR P.T.O SUB 85
FIG407MIDP T O IDLE GEAR&MID P T O SUB 87
FIG 408 DIFF LOCK 89
FIG 409 REAR TRANSMISSION CASE 91
FIG 410 REAR AXLE HOUSING 93
FIG 411 RANGE SHIFT LEVER 95
FIG412 P T O CHANGE LEVER 97
FIG 413 GEAR PUMP & PUMP IDLE GEAR SUB 99

5. I E = PART NO.T5

FIG 501 FRONT DRIVE SHAFT 102
FIG 502 FRONT DIFFERENTIAL GEAR 104
FIG 503 FRONT AXLE HOUSING 106
FIG 504 FRONT GEAR CASE (1) 108
FIG 505 FRONT GEAR CASE (2) 110

6. = /38 & 3 PART NO. T6
FIG 601 CYLINDER CASE 113



FIG 602 LIFT ARM

FIG 603 FLOW CONTROL VALVE
FIG 604 MAIN CONTROL VALVE
FIG 605 HYDRAULIC SUB

FIG 606 HITCH & 3-POINT LINKAGE
FIG 607 MID MOWER

7. NE N E/1 8] PART NO. T7

FIG 701 BONNET

FIG 702 FLOOR

FIG 703 SEAT

FIG 704 ROPS

FIG 705 LEVER COVER & FENDER
FIG 706 REARVIEW MIRRORS

FIG 707 FRONT GLASS

FIG 708 DOOR-LH

FIG 709 DOOR-RH

FIG 710 REAR GLASS

FIG 711 ROOF

FIG 712 WORKING LAMP & FENDER COVER
FIG 713 HEATER SUB

FIG 714 CABIN HARNESS

FIG 715 REAR WIPER KIT(OPTION)

8. 8% PARTNO. T8

FIG 801 BATTERY MOUNTING
FIG 802 INSTRUMENT PANEL
FIG 803 HARNESS(1)
FIG 804 HARNESS(2)

9. ctE/= & PART NO.T9

FIG 901 TOOL & ACCESSORY
FIG 902 LABEL

115
117
119
121
123
125

128
130
132
134
136
138
140
142
144
146
148
150
152
154
156

159
161
163
165

168
170



E el KIT PART NO. TK1

FIG 001 ADAPTER KIT
FIG 001 VALVE KIT, AUX

(o))



FIG 001

T194NH

ADAPTER KIT

==
Year/Month

2022-12

NOTE




==
FIG 001 ADAPTER KIT YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
001 0 | 10555800000 HST 2 & =& KIT 1
001 1 10555800110 O &8 & (PF3/8, UNF1/2-20) 1
001 2 | 10555800120 O &8 & (PF3/8, UNF3/4-16) 1
001 3 | 10555800130 O & & (PF3/8, PF1/2) 1
NOTE




FIG 001

T194NH

VALVE KIT, AUX

==
Year/Month

2022-12

NOTE




==
FIG 001 VALVE KIT, AUX YearMonth
T194NH 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
001 0 | 11295405000 AR R AHEE2P)KIT 1

001 1 11105405100 2N E R Y E(2P) SUB ASSY 1

001 2 | 16735080201 7= LI2(3/8) 2

001 3 | 16495301000 HEEAE) 2

001 4 (16995300802 7 LI 2(LONG) 1

001 5 |87503005030 A 2, PF3/8 1

001 6 |36313530021 HEEHDS 2

001 7 | 11295405200 = &S A (1320) ASSY 1

001 8 | 11295405300 7 S2(1015) ASSY 1

001 9 11295104100 =& S A (1300) ASSY 1

001 10 (80105030220 & 2 (PF1/4,PF3/8) 1

001 11 [ 11295400030 T & 2 (PF3/8 PF1/4 M16) 1

001 12 (11295162120 HYH (PF3/8, M16) 1

001 | 13 |11105405500GB | 9% % & S22 COMP 1

001 14 V2173608070 L2EFUAEEEF(S) 2

001 15 |84200000230 LI 2 E(m8) 2

001 16 | V2183608030 L2EE2AZSEES(SP) 2

001 17 | 13424020060 A 0l = E+OI(300) 10

NOTE




1. 8l & PART NO. EG

FIG 100 ENGINE

FIG 101 CYLINDER BLOCK

FIG 102 GEAR HOUSING

FIG 103 MOUNTING FLANGE & OIL SUMP
FIG 104 CYLINDER HEAD & BONNET
FIG 106 CAMSHAFT & DRIVING GEAR
FIG 107 CRANKSHAFT & PISTON

FIG 108 LUB OIL SYSTEM

FIG 109 COOLING WATER SYSTEM
FIG 110 FUEL INJECTION PUMP

FIG 111 GOVERNOR

FIG 112 FUEL INJECTION VALVE

FIG 113 FUEL PIPE

FIG 114 STARTING MOTOR

FIG 115 GENERATOR

FIG 116 ACCESSORY

FIG 117 GASKET SET

-10 -

11
13
15
17
19
22
24
26
28
30
32
34
36
38
40
42
44



FIG 100

T194NH

ENGINE

==
Year/Month

2022-12

INDUSTRIAL ENGINE
3TNV74F-NDKTF2

1

NOTE

-11 -




k!
FIG 100 ENGINE Year/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

100 1 11611001001

ol X

(L i)

, STNV74F-NDKTF2

NOTE

-12 -




==

Year/Month

2022-12

CYLINDER BLOCK

FIG 101

T194NH

NOTE

-13 -



==
FIG 101 CYLINDER BLOCK Year/Month
T194NH 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101 1 119C16-95000 BLOCK ASSY, CYLINDER 1

101 4 [105311-01090 PLUG, CUP TYPE 30 4

101 5 |[119623-01250 PLUG, DISH TYPE 45 1

101 6 |119285-01990 PLUG, CUP TYPE 25 3

101 7 | 119620-02020 BOLT, METAL CAP 8

101 10 [119717-02411 BUSH, CAMSHAFT 1

101 11 | 124060-01050 PLUG, PT1/8 1

101 12 [ 124160-01910 PLUG, PT1/4 1

101 13 |27241-120000 PLUG, 12 1

101 23 | 119717-02930 BEARING ASSY, THRUST 2

101 26 | 119810-01200 BOLT, CYLINDER HEAD 14

101 27 1 119C10-01330 GASKET, HEAD 1

101 28 | 719717-02901 BEARING ASSY, MAIN 4

101 31 | 719717-02911 BEARING ASSY, MAIN 4

101 34 |119810-02941 BEARING, THRUST 0.25 2

NOTE

-14 -




FIG 102

T194NH

GEAR HOUSING

==
Year/Month

2022-12

NOTE

-15 -




==
FIG 102 GEAR HOUSING YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
102 1 119740-01501 CASE, GEAR 1
102 2 | 119717-01570 STUD 3
102 3 | 119751-01590 COVER ASSY, CASE 1
102 4 [719751-01500 COVER ASSY, CASE 1
102 5 |119751-01521 COVER, GEAR CASE 1
102 6 |23876-030000 PLUG, R03 2
102 7 | 119717-01800 SEAL, OIL 1
102 8 |24101-062024 A28 SHUHE 1
102 9 |119717-32100 COVER ASSY, PUMP 1
102 10 [119717-32080 COVER, OIL PUMP 1
102 11 [ 129900-32130 VALVE, RELIEF 1
102 12 [ 129001-32320 SPRING 1
102 13 [129001-32330 PLUG 1
102 14 [119717-32110 ROTOR, INNER 1
102 15 [119717-32120 ROTOR, OUTER 1
102 16 | 119802-32130 SCREW, M6X16 8
102 17 [119717-01750 COVER, PUMP 1
102 18 [119660-01911 PIPE, KNOCK 6X17 4
102 19 [119624-32040 O-RING, P12.0 1
102 | 20 |119717-32050 O-RING, P17.0 3
102 | 21 |121850-51960 O-RING, FUEL PUMP 1
102 | 22 |26106-060122 BOLT, M6X 12 PLATED 1
102 | 23 |26106-060162 BOLT, M6X 16 PLATED 4
102 | 24 |26106-060402 BOLT, M6X 40 PLATED 4
102 | 25 |26106-060402 BOLT, M6X 40 PLATED 2
102 | 26 |26106-060602 BOLT, M6X 60 PLATED 7
102 | 27 |26106-060652 BOLT, M6X 65 PLATED 2
102 | 28 |26306-080002 NUT, M8 3
102 | 29 |124160-01751 CAP, FILLER 1
102 | 30 |[24311-000320 S E0dE 1
102 | 31 |124240-01871 COVER,HYDRAULIC PUMP 1
102 | 32 |129C26-01890 GASKET, PUMP 1
102 | 33 |[22190-080002 WASHER, SEAL 8 1
102 | 34 |26106-080122 BOLT, M8X 12 PLATED 1
102 | 35 |124240-01871 COVER,HYDRAULIC PUMP 1
102 | 36 |129C26-01890 GASKET, PUMP 1
102 | 37 |22190-080002 WASHER, SEAL 8 1
102 | 38 |[26106-080142 BOLT, M8X 14 PLATED 1
102 | 39 |[26106-080702 BOLT, M8X 70 PLATED 3
102 | 40 |26306-080002 NUT, M8 1
102 | 41 |26306-080002 NUT, M8 2
102 | 42 |121023-01551 COVER, TACHOMETER 1
102 | 43 |24341-000240 O-RING, 1AS24.0 1
102 | 44 |26106-060162 BOLT, M6X 16 PLATED 2
NOTE

-16 -




FIG 103

T194NH

MOUNTING FLANGE & OIL SUMP

==
Year/Month

2022-12

NOTE

-17 -




/2
FIG 103 MOUNTING FLANGE & OIL SUMP vear/Month
T194NH 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103 1 129100-01580 PIN, PARALLEL 8X16 2

103 2 119415-01600 FLANGE, MOUNTING 1

103 3 [26206-100202 BOLT, M10X 20 PLATED 7

103 4 126206-100252 BOLT, M10X 25 PLATED 3

103 5 119620-01620 PIN, PARALLEL M6X10 2

103 6 119660-01640 CASE ASSY, OIL SEAL 1

103 8 124085-02220 SEAL, METAL HOUSING 1

103 9 [26106-060222 BOLT, M6X 22 PLATED 10

103 10 |119515-01720 SPACER, OIL PAN 1

103 11 | 119517-01750 OIL PAN ASSY 1

103 12 | 129054-01640 PLUG, DRAIN 12 1

103 16 |22190-120002 WASHER, SEAL 12 1

103 17 |26106-060122 BOLT, M6X 12 PLATED 1

103 18 |26106-060252 BOLT, M6X 25 PLATED 1

103 19 |26106-060452 BOLT, M6X 45 PLATED 17

NOTE

-18 -




FIG 104

T194NH

CYLINDER HEAD & BONNET

==
Year/Month

2022-12

NOTE

-19 -




/2
FIG 104 CYLINDER HEAD & BONNET vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 1 129901-11450 PROTECTOR, NOZZLE 3
104 2 119600-11460 GASKET, NOZZLE 6
104 3 105010-11490 CAP, VALVE 6
104 4 119C10-11740 HEAD ASSY, CYLINDER 1
104 11 | 119285-11990 PLUG, 35 2
104 12 |23876-005000 PLUG, R005 1
104 13 | 119C10-11100 VALVE, INTAKE 3
104 14 |119C10-11110 VALVE, EXHAUST 3
104 15 | 119717-11131 SPRING, VALVE 6
104 16 | 129508-11180 RETAINER, SPRING 6
104 17 |1 119717-11190 COTTER, VALVE 12
104 18 | 119717-11340 SEAL, VALVE STEM 3
104 19 | 119717-11350 SEAL, VALVE STEM 3
104 20 |22351-060012 ATl 2
104 21 [119515-11200 SUPPORT ASSY, ROCKER 1
104 22 [119515-11240 SHAFT ASSY, ARM 1
104 25 [119717-11260 SUPPORT, ROCKER ARM 3
104 26 |119515-11280 SPRING, SHAFT 2
104 27 |119717-11650 ARM ASSY, ROCKER INT 6
104 28 |129150-11230 SCREW, VALVE ADJUST 6
104 30 |[129150-11750 NUT, M8XP1.0 6 6
104 31 | 22242-000120 RING, 12 2
104 32 |26979-050162 SCREW, M5X16 1
104 33 [26106-080402 BOLT, M8X 40 PLATED 3
104 34 [124160-01751 CAP, FILLER 1
104 35 [119515-11380 BONNET ASSY, HEAD 1
104 36 |[119717-03031 PLATE, BAFFLE 1
104 37 [119717-03070 BAFFLE, BREATHER 1
104 38 |[119717-03070 BAFFLE, BREATHER 2
104 39 |[119802-03100 DIAPHRAGM ASSY 1
104 40 |119802-03110 PLATE, DIAPHRAGM 1
104 41 1119802-03121 COVER, DIAPHRAGM 1
104 42 1119802-03131 DIAPHRAGM, BREATHER 1
104 43 |119802-03141 SPRING, DIAPHRAGM 1
104 45 1119515-11310 GASKET, BONNET 1
104 46 |119515-11320 COVER, BONNET 1
104 47 1119515-11330 GASKET, BONNET COVER 1
104 48 |22857-500100 SCREW, 5X10 4
104 49 |22857-500100 SCREW, 5X10 4
104 50 |[22857-500160 SCREW, 5X16 2
104 51 [24311-000320 2330¢ 1
104 52 |26106-060202 BOLT, M6X 20 PLATED 3
104 53 |[26106-060752 BOLT, M6X 75 PLATED 6
104 54 | 129900-07900 LIFTER, ENGINE 2
104 55 |26106-080162 SUZUHX=ZE 4
NOTE

-20 -




/2
FIG 104 CYLINDER HEAD & BONNET vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 56 |[119717-77801 PLUG, GLOW 3
104 57 [119717-77820 CONNECTOR, GLOW PLUG
104 58 |[119515-11800 GUIDE, VALVE 6

NOTE

-21 -



FIG 106

T194NH

CAMSHAFT & DRIVING GEAR

==
Year/Month

2022-12

NOTE

-22.-




==
FIG 106 CAMSHAFT & DRIVING GEAR YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
106 1 119620-14200 TAPPET 6
106 2 | 119515-14400 ROD, PUSH 6
106 3 | 119515-14581 CAMSHAFT ASSY 1
106 8 |[26106-060122 BOLT, M6X 12 PLATED 2
106 9 |119717-25050 SHAFT, IDLE GEAR 1
106 10 [119717-25101 GEAR ASSY, IDLE 1
106 13 |26106-060352 BOLT, M6X 35 PLATED 3
106 14 [ 129150-25301 BOLT, INJECTION PUMP 4
106 15 [119717-25930 GEAR, PUMP 1
106 16 [ 119717-25911 BUSH, IDLE GEAR 1
106 17 [119717-51150 FLANGE, CAMSHAFT 1
106 18 [119717-26000 GEAR ASSY, PUMP 1
106 | 20 |129350-26490 BEARING, BALL 16005 1
106 | 21 |24104-060054 A28 SHINHE 1
NOTE

-23 -




==
Year/Month

2022-12

CRANKSHAFT & PISTON

FIG 107

T194NH

NOTE

- 24 -



==
FIG 107 CRANKSHAFT & PISTON Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
107 1 119C10-21700 CRANKSHAFT ASSY 1
107 2 | 129100-01580 PIN, PARALLEL 8X16 1
107 4 [119717-21200 GEAR, CRANKSHAFT 1
107 5 |22512-040120 KEY, 4X 12 1
107 7 | 119620-21500 BOLT, FLYWHEEL 5
107 8 |119C10-21590 FLYWHEEL ASSY 1
107 10 | 124950-21600 GEAR, RING Z=97 1
107 11 | 119E10-21650 V-PULLEY, CRANKSHAFT 1
107 12 [ 119621-21681 BOLT, FLANGE 12X1.25 1
107 13 [119C10-21931 PACKING, WASHER 1
107 14 [119C10-21940 WASHER, V-PULLEY 1
107 15 [22512-040120 KEY, 4X 12 1
107 16 [ 119C10-22080 PISTON ASSY 3
107 18 [119C10-22500 RING SET, PISTON 3
107 | 22 | 119717-22300 PIN, PISTON 3
107 | 23 |22252-000220 RING, 22 6
107 | 24 |119515-23001 ROD ASSY, CONNECTING 3
107 | 27 | 119717-23200 BOLT, CONNECTING ROD 6
107 | 28 |119515-23601 METAL ASSY,CRANK PIN 3
107 | 30 |119717-23910 METAL, PISTON PIN 3
107 | 31 |119515-23611 METAL ASSY, PIN .25 3
107 | 33 |119C10-22900 PISTON ASSY, 0.25 OS 3
107 | 34 |119C10-22550 RING SET, PISTON .25 3
NOTE

-25-




==
Year/Month

2022-12

LUB OIL SYSTEM

FIG 108

T194NH

NOTE

- 26 -



==
FIG 108 LUB OIL SYSTEM YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108 1 119517-34800 DIPSTICK, OIL 1
108 2 | 121520-34810 GUIDE, DIPSTICK 1
108 3 | 119717-35140 STUD 1
108 5 |119717-32060 O-RING, P15.0 1
108 6 |119534-35090 PIPE ASSY, OIL INLET 1
108 10 |[26106-060102 BOLT, M6X 10 PLATED 2
108 11 | 114250-39450 SWITCH, HYDRAULIC 1
108 12 [119717-39210 PIPE, PUMP 1
108 13 [ 129005-59830 BOLT ASSY, JOINT M8 2
108 14 | 22190-080002 WASHER, SEAL 8 2
108 15 |23857-030000 BOLT, JOINT 3 2
108 16 |22190-080002 WASHER, SEAL 8 2
108 17 | 119305-35151 FILTER ASSY, D68XL65 1
NOTE

-27 -




FIG 109

T194NH

COOLING WATER SYSTEM

==
Year/Month

2022-12

NOTE

-28 -




==
FIG 109 COOLING WATER SYSTEM Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
109 1 119C10-42001 PUMP ASSY, CW 1
109 3 | 119717-42031 GASKET, WATER PUMP 1
109 9 | 119C10-42320 O-RING, 2028 1
109 10 |[129916-49740 PLUG, R3/8 1
109 11 | 26577-060122 SCREW, M6X12 4
109 13 [ 119515-42020 GASKET, WATER PUMP 1
109 14 | 23414-080000 GASKET, 8X1.0 1
109 15 [26106-080122 BOLT, M8X 12 PLATED 1
109 16 |26106-080502 BOLT, M8X 50 PLATED 3
109 17 [ 119717-42350 V-PULLEY, PUMP D=100 1
109 18 |25132-003600 V-BELT, A36 1
109 19 [119717-44740 FAN, COOLING D=335X7 1
109 | 20 |121267-44760 SPACER, FAN 18MM 1
109 | 21 |26106-060302 BOLT, M6X 30 PLATED 4
109 | 22 |129350-49530 COVER, THERMOSTAT 1
109 | 23 |119717-49800 THERMOSTAT, 71C 1
109 | 24 |26106-080202 BOLT, M8X 20 PLATED 8X20 2
109 | 25 |121550-49111 JOINT, PT1/4 1
109 | 26 |121450-42450 PLUG, M16 1
109 | 27 |124465-44950 GASKET, 16 1
109 | 28 |124250-49351 SENSOR, WATER TEMP. 1
109 | 29 |129150-49360 GASKET, 10 1
NOTE

-29 -




FIG 110

T194NH

FUEL INJECTION PUMP

==
Year/Month

2022-12

NOTE

-30 -




==
FIG 110 FUEL INJECTION PUMP Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110 719C10-51360 FIE ASSY 1
110 5 |129155-51020 STUD 2
110 9 |122710-51090 KEY, FEATHER 1
110 | 57 |158600-51270 STOPPER, TAPPET 3
110 | 58 |129155-51280 O-RING, S6 3
110 | 59 |129155-51280 O-RING, S6 1
110 | 66 |129155-51400 PROTECTOR 1
110 | 67 |158600-51410 PLUG, DEFLIFTER M12 1
110 | 68 |119717-51420 O-RING 1
110 | 69 |158600-51420 PLUG, DEFLIFTER M16 1
110 | 89 |158600-51570 PLUG, RACK 1
110 | 90 |129155-51580 O-RING 1
110 | 92 |129155-51701 COVER, PUMP BOTTOM 1
110 | 93 | 119717-51711 GASKET, PUMP 1
110 | 94 |119717-51750 COVER, BODY SIDE 1
110 | 95 |119717-51761 GASKET, PUMP COVER 1
110 | 96 |158600-51790 STOPPER, RACK 1
110 | 98 |[22190-160002 WASHER, SEAL 16 1
110 | 99 |[22217-120000 ALE2LA 1
110 | 100 |22351-050010 PIN, SPRING 5.0X10 2
110 | 104 |26022-050122 SCREW, M5X12 8
110 | 106 |26716-120002 NUT, M12 1
110 | 109 | 119717-51860 NUT, M6 2
110 | 112 | 129155-52051 GASKET, PUMP COVER 1
110 | 113 [129100-52101 AZ O EEZ ASSY 1
NOTE

-31 -




FIG 111 GOVERNOR

==
Year/Month

T194NH

2022-12

77

NOTE

-32 -




==
FIG 111 GOVERNOR Year/onth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
111 2 | 119717-51930 PLUG, M10 1
111 3 | 119717-61050 GASKET, CASE 1
111 4 [119717-61060 COVER, GOVERNOR CASE 1
111 5 |119717-61070 GASKET, COVER 1
111 7 | 129155-51280 O-RING, S6 1
111 22 |1 119515-61440 LEVER, CONTROL 1
111 60 |158552-61700 SHIM SET 1
111 65 | 119660-61901 STOPPER, SHAFT 1
111 69 |26106-060102 BOLT, M6X 10 PLATED 1
111 70 | 26366-080002 FASHAHE 1
111 77 1129155-61461 BOLT,IDLE LIMIT 1
111 78 |158552-61900 O-RING 1
111 80 |22190-100002 WASHER, SEAL 10 1
111 82 |22372-040000 PIN, SNAP 4 1
111 83 |26106-060102 BOLT, M6X 10 PLATED 4
111 84 |26106-060142 BOLT, M6X 14 PLATED 2
111 85 |26106-060202 BOLT, M6X 20 PLATED 4
111 86 |26106-060452 BOLT, M6X 45 PLATED 3
111 87 |1119740-61470 NUT 1
111 | 121 | 129630-77900 SOLENOID, STOP 1
NOTE

-33-




FIG 112

T194NH

FUEL INJECTION VALVE

==
Year/Month

2022-12

NOTE

-34 -




/2
FIG 112 FUEL INJECTION VALVE vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
112 1 119C10-53000 VALVE ASSY,INJECTION 3
112 3 119C10-53010 VALVE ASSY,INJECTION 3
112 4 129901-53800 SHIM SET, ADJUSTING 3
112 15 |129150-59120 RETAINER, PIPE 1
112 18 |129150-59131 BOLT, M4X14 2
112 20 [119C10-59810 PIPE ASSY, INJECTION 1
112 21 [119C10-59820 PIPE, INJECTION NO.2 1
112 22 [119C10-59830 PIPE, INJECTION NO.3 1
112 23 |119515-59540 PIPE ASSY, RETURN 1
112 29 |129901-59560 GASKET, FUEL RETURN 3
112 30 |[119540-59570 HOSE ASSY, RETURN 1
112 31 [124066-59100 CLAMP, HOSE 8 2
112 33 [ 119840-59570 JOINT, OVERFLOW 1
112 34 |119620-59700 NUT, NOZZLE RETURN 3
112 35 [119813-59950 VALVE ASSY, CHECK 1
112 41 |22190-120002 WASHER, SEAL 12 2
NOTE

-35-




e
5| &
W
ﬁ_w S
>
L
o
o
—
L
.
T
™
- I
P
o 2
HT

NOTE

-36 -



==
FIG 113 FUEL PIPE YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
113 1 103854-39140 BOLT, PIPE JOINT 1
113 2 | 101304-59020 JOINT, PIPE 12 1
113 3 |22190-120002 WASHER, SEAL 12 2

NOTE

-37 -




FIG 114

T194NH

STARTING MOTOR

==
Year/Month

2022-12

NOTE

- 38 -




==
FIG 114 STARTING MOTOR YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
114 1 119515-77010 STARTER, P1.0 1
114 2 | X0281007680 YOKE ASSY 1
114 3 | X0280996180 STARTER KIT 2
114 4 [X0285105190 HOLDER ASSY 1
114 5 | X0285205030 SPRING 4
114 6 | X0282005871 ARMATURE ASSY 1
114 7 | X0283006960 CLUTCH 1
114 8 | X4284001590 HOUSING ASSY 1
114 9 | X9491050100 BEARING, NEEDLE 1
114 10 | X0285007030 FRAME ASSY 1
114 11 | X9491040990 BEARING 1
114 12 | X0280626010 COVER 1
114 13 | X0284105040 BEARING ASSY, SUB 1
114 14 | X9491034330 BEARING 1
114 15 | X0286105010 SHAFT ASSY, SUB 1
114 16 | X9491034320 BEARING 1
114 17 | X0286305010 GEAR 3
114 18 | X0286355010 GEAR 1
114 19 | X0287405140 LEVER 1
114 | 20 | X2534000090 SWITCH ASSY 1
114 | 21 | X9055715000 RING 1
114 | 22 | X9490721360 RING 1
114 | 23 |X0280210331 NUT 1
114 | 24 | X9490138110 WASHER 1
114 | 25 |X9490138090 WASHER 1
114 | 26 |X9490138100 WASHER 1
114 | 27 |X0284525010 PLATE 1
114 | 28 |X9490562360 NUT 1
114 | 29 | X9490560750 NUT 2
114 | 30 |X9490423520 BOLT, THROUGH 2
114 | 32 | X9490065670 SCREW, M4X6 2
114 | 33 | X1280330020 HH, HOIE 1
114 | 34 | X1289510130 NUT 1
114 | 35 |26106-100202 FSASUHA=SE 2
NOTE

-39 -




FIG 115

T194NH

GENERATOR

==
Year/Month

2022-12

NOTE

- 40 -




==
FIG 115 GENERATOR Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
115 1 129423-77210 ALTERNATOR, 12V-40A 1
115 2 | X9490561001 NUT 1
115 3 | 119620-77380 ROTOR ASSY 1
115 4 [123501-79240 BEARING, BALL 1
115 5 |119620-79250 COVER, BEARING 1
115 6 |119620-77421 FRAME ASSY, DRIVE 1
115 7 | 119620-79200 BEARING, BALL 1
115 8 |119620-79210 PLATE, RETAINER 1
115 9 | 119620-79220 SCREW 4
115 10 |[119620-79230 STUD 2
115 11 [ 119620-77440 FRAME ASSY, REAR 1
115 12 | 119620-77461 PULLEY, GENERATOR 1
115 13 [ 119620-77471 NUT 1
115 14 [ 119620-77490 COLLAR 1
115 15 [ 129423-77720 REGULATOR ASSY 1
115 16 | 119620-79260 HOLDER ASSY 1
115 17 [ 129052-79270 HOLDER ASSY, BRUSH 1
115 18 |[119620-77480 BRUSH ASSY, SUB 2
115 19 |[119620-79280 SPRING 2
115 | 20 |119620-79290 SCREW 6
115 | 21 |119620-79300 SCREW 1
115 | 22 | 129240-79300 COVER 1
115 | 23 |119620-79310 BOLT 3
115 | 24 |119620-79320 SCREW, W/WASHER 2
115 | 25 |119620-79330 BOLT 2
115 | 26 |119620-79340 BUSH, INSULATION 1
115 | 27 |119620-79350 NUT 2
115 | 28 |119620-79360 WASHER, THRUST 1
115 | 29 |26106-100452 BOLT, M10X 45 PLATED 1
115 | 30 |119515-77330 ADJUSTER, BELT 1
115 | 31 | 124732-77340 SPACER, ADJUSTER 1
115 | 32 | 129972-77341 BOLT, ADJUSTER L=50 1
115 | 33 |[26106-080202 BOLT, M8X 20 PLATED 8X20 1
NOTE

-41 -




FIG 116

T194NH

ACCESSORY

==
Year/Month

2022-12

NOTE

-42 -




==
FIG 116 ACCESSORY Yearonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
116 | 1 | 11411007761 EETEENNEE) 1
116 2 | 119515-13200 JpAZ 1
116 3 | 119740-55601 FO EH 1
116 4 [104200-55330 SPRING, FUEL VALVE 1
116 5 |119810-55340 LEVER, FUEL 1
116 6 |121254-55510 CUP, FUEL STARINER 1
116 7 | 102103-55520 O-RING, FILTER 1
116 8 |110250-55610 RING, CUP RETAINING 1
116 9 |119810-55650 SEPARATOR , FUEL WATER 1
116 10 | 104200-55750 SCREW, M4 1
116 | 11 |24311-240100 | 2=20% 1
116 12 | 129335-55750 HAEAIIH 0l E 1
116 13 [ 129053-55640 FLOAT 1
116 14 | 129053-55650 SPRING, SCREEN 1
116 15 [ 119833-55660 RING, RETAINING 1
116 16 | 129335-55740 CuP 1
116 17 | 129335-55770 BODY ASSY 1
116 18 [ 129242-55750 VALVE, AIR VENT 1
116 19 [ 129242-55760 GASKET, PLUG 1
116 | 20 |24311-000110 O-RING, 1AP11.0 1
116 | 21 |129335-55780 ELEMENT ASSY, FUEL 1
116 | 22 |24311-000440 O-RING, 1AP44.0 1
NOTE

-43 -




==
FIG 117 GASKET SET Year/Month
T194NH ~opa1

22

14
16 12

13

23

NOTE

15

-44 -



==
FIG 117 GASKET SET Year/onth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
117 1 119C10-92600 GASKET SET 1
117 2 | 119C10-01330 GASKET, HEAD 1
117 3 | 119515-11310 GASKET, BONNET 1
117 4 [119515-11330 GASKET, BONNET COVER 1
117 5 | 119717-11340 SEAL, VALVE STEM 3
117 6 |119717-11350 SEAL, VALVE STEM 3
117 7 | 129901-11450 PROTECTOR, NOZZLE 3
117 8 | 119600-11460 GASKET, NOZZLE 6
117 9 |119717-13110 GASKET, MANIFOLD 1
117 10 |[119515-13200 JEAZM 1
117 11 [119C10-21930 GASKET, WASHER 1
117 12 [ 119624-32040 O-RING, P12.0 1
117 13 [119717-32050 O-RING, P17.0 3
117 14 [119717-32060 O-RING, P15.0 1
117 15 [119515-42020 GASKET, WATER PUMP 1
117 16 | 124465-44950 GASKET, 16 2
117 17 | 121850-51960 O-RING, FUEL PUMP 1
117 18 [ 129901-59560 GASKET, FUEL RETURN 3
117 19 |22190-080002 WASHER, SEAL 8 5
117 | 20 |22190-120002 WASHER, SEAL 12 5
117 | 21 |22190-160002 WASHER, SEAL 16 1
117 | 22 |23414-080000 GASKET, 8X1.0 1
117 | 23 |24311-000320 S E0dE 2
NOTE

- 45 -




2. WA E IS PART NO. T2

FIG 201 AIR CLEANER

FIG 202 RADIATOR

FIG 203 MUFFLER

FIG 204 FUEL TANK & FUEL LINE
FIG 205 ACCELERATOR

FIG 206 FUEL FILTER

FIG 207 ENGINE MOUNTING

- 46 -

47
49
51
53
95
57
59



FIG 201 AIR CLEANER

T194NH

==
Year/Month

2022-12

FIG.202-02

NOTE

- 47 -




==
Year/Month
FIG 201 AIR CLEANER cariMo
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
201 | 1 | 11201032000 001 = 2/ f ASSY 1
201 2 11201032010 giCl 1
201 3 11201032020 ELEMENT , AIR CLEANER 1
201 4 (11201032030 HH 1
201 5 |[11611211200GB Sci2lcomP , Oii=elH 1
201 6 | V2123606016 S22 =E(SP) M6X16 3
201 | 7 |11611211300 EENEEEEEEL 1
201 8 34513310040 e S 2T 64 2
201 | 9 [11611211400 N EEEREE! 1
201 10 |[34513310040 e S 2T 64 2
201 | 11 [ 11611211500 e 1
201 12 | 36402602001 e el =88 0% L8 1
NOTE

-48 -




==

FIG 202 RADIATOR Year/Month
T194NH 2022-12
8
o ,
. 8

6

. ./{;,n

— 3

FIG.207-01— o

1
o
e

)

e
e
rd
-

7

NOTE

-49 -




==
FIG 202 RADIATOR Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 1 11111042000 ctCI OOl compP 1
202 2 11611511900 FotRE 1
202 3 |11101042310GB Ul E(2tCI 0l 01 &) cCOMP 1
202 4 (11611512800 A Z X1(315) 2
202 5 11101042350 AEI|(41O) 2
202 6 |11611511300GB UHE D& COMP 2 1
202 7 |11611511200GB U E D& COMP & 1
202 8 | V2113606016 S22 = E(S) M6X16 4
202 | 9 [11611512300 ol'% |01 E(400) 2
202 | 11 |11611511700GB | S eh=!, ekCIOIOIEl 2 1
202 | 12 |11611511600GB | S 2=, 2FCI0N0IE] 1
202 13 | V2123606020 F2=E(SP) M6X20 2
202 14 | V2123606016 F2=E(SP) M6X16 2
202 15 V2183608020 L2EFUHEEES(SP) M8X20 2
202 16 | 12651040300 2, ctClalolH 1
202 17 14501410050 gHE S8 16 1
202 18 (11611812700 CHAI BHE HH 1
202 19 (15156210300 FHID2ACHCIOO0IE) 2
202 | 20 |16606510210 D22 (30) 4
202 | 21 |11611511800GB Scf3lcomP , ctCI Gl Ol & of 1
202 | 22 |V2183608020 L2EFUHEEES(SP) M8X20 2
202 | 23 |36502010080 2 Ml B3 (120) 2
202 | 24 11611813100 CHAI HHE AZ X1 LH 1
202 | 25 11611813200 CHAI HHE AZ Xl RH 1
202 | 26 | 11611813400 MNEZE COMP,ZZ0 1
202 | 27 |V2183608020 L2EFUHEEE S (SP) M8X20 2
202 | 28 11611813300 CHAI HHE A Z Xl CEN 1
202 | 29 |11611511400 S A, Colole erst 1
202 | 30 |11611511500 S A, etCI0I0IE OF=2l 1
202 | 31 |14445100080 gHE S X 40 4
202 | 32 |11611512500GB E0, ACI0O0IH A 1
202 | 33 |V2123606025 F2 = E(SP) M6X25 1
202 | 34 |V2123606016 F2=E(SP) M6X16 3
202 | 35 |11611813450 AZ X, 30X70 2
202 | 36 |36753302201GB s (& 3/el 4 E)comP 1
202 | 37 |V2183608020 L2EFUEEES(SP) M8X20 2
202 | 38 |16003302101 &8 3(cl M E)Assy 1
202 | 39 |14501410050 tHE S X 16 2
202 | 40 |13831510400 sSA 2 NHET 1
NOTE

-50 -




e
5| &
H__lr
8| &
>
o
L
—
L
L
-]
=
Sz
HT

]:tse part

E/G Lo
N

EiE

I
|
I
I
I

~Z017.07.01

FiG.207-02

NOTE

-51-



==
FIG 203 MUFFLER Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
203 1 11611312001DD 23J| COMP 1
203 2 |11611311901GB E0GHcCoMP, = 1
203 3 | V2183608020 L2EFUAEEES(SP) M8X20 3
203 4 (11611311700 25| A3 1
203 5 |[11611311100DD BH DI IO &£ 1
203 6 | V2173608025 L2EFUAEEEF(S) M8X25 1
203 7 | V2173608065 L2EFUAEEEF(S) M8X65 4
203 8 | V2173608020 L2EFUAEEEF(S) M8X20 2
203 9 |11611311400DD HH COMP, B DI} O] = 1
203 10 |V2123606012 F2=E(SP) M6X12 2
203 | 13 |11611312100GB | B 2 L0 X S 2f3 1
203 14 (V2183608020 L2EFUEEES(SP) M8X20 3
203 15 (V4111600100 HetAM M10 1
203 16 |Vv4011600100 ALE2A M10 1
203 17 | V3042600100 L2EFAHEES2SE M10 1
NOTE

-52 -




FIG 204

T194NH

FUEL TANK & FUEL LINE

==
Year/Month

2022-12

FIG.704-15—

NOTE

-bh3 -




/2
FIG 204 FUEL TANK & FUEL LINE vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 | 1 11611113100 o= &3 CoMP, 2 1
204 2 11611112100 HAZ 83 COMP , & 1
204 3 16731112130 i) 1
204 4 13603102000 (& 3)ASSY 1
204 | 5 |11611112300 HOI K ASSY , 9= 1
204 6 |[Vv4011600040 AT A 5
204 7 V3012600040 FAHERZE23 M4 5
204 | 8 |11611115100GB | 222! COMP , &/=/0 = 1
204 | 9 |11611115200GB | Z2i2! COMP , &/2/91= 1
204 10 | 11611118160 AESAUZESEE , MBX16(SP) | M8X16 8
204 11 V2183610025 LAESLUZEEES(SP) M10X25 4
204 12 |11611114100GB Sdi3! cCoOMP , d/xHAHA=Z 1
204 | 13 |11611114200GB | 222! COMP , &/3/91 = 1
204 14 111611112400 sSA HZA 1
204 15 | 14445100080 BHE ST 40 2
204 16 | 14501410050 BHE ST 16 2
204 17 111651112020 S A ASSY, E2ld 1
204 18 V2183610030 LAESLUZEEES(SP) M10X30 4
204 | 19 [11611112510 AEXA, &3 2
204 20 (11611112520 AZX B, 2
204 21 |14501410050 BHE ST 16 2
204 22 111651112030 S A ASSY, B2ld 1
204 23 11651112040 BHIE =z 1
NOTE

-54 -




k!
FIG 205 ACCELERATOR Year/Month
T194NH 2022-12
USM3, US4, AUZ3G, AUZ4G
1
FIG.207-01

NOTE

-b55.




==
FIG 205 ACCELERATOR YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 | 1 |11611811000GB | CHAITH 2 COMP 1
205 2 | V2183610025 L2EFUAEEES(SP) M10X25 4
205 3 |11611812500GB dl i coOmMP , W& 0 & 1
205 4 (15965120021 ct 0l & (11X30X03) T=3 2
205 5 36104400180 2 YScE 2tM T=1.0 1
205 6 |14527060010 SAAZEEA/M10 M10 2
205 7 | V4111600100 HetAM M10 1
205 8 | V3232600100 LEEE0SAHHENE M10 1
205 9 | V5001920015 =g 2X15 1
205 10 (17681170050 JdEielsd) 1X1X1 1
205 11 [14136011300GB = E(&3/G) COMP 1
205 12 | V2183608020 L2EFUEEES(SP) M8X20 2
205 13 (11616024210 SC AHIOIB 1
205 14 (V2183608020 L2EFUHEEES(SP) M8X20 2
205 15 (11616024100 AHOICOMP, 2 E A 1
205 16 | V2003606020 FEA=SEES) M6X20 1
205 17 | V4111600060 HetAM M6 1
205 18 |V3013600060 FELHEES2E M6 2
205 19 | 14445070030 dit =& 0l 1X1X1 1
205 | 20 |14143120020 H & ATY (53) D=1.2 1
205 | 21 |11611812300GB S, mEHA 1
205 | 22 |V2183608020 L2EFUEEES(SP) M8X20 2
205 | 23 |18507024200 FXAEA B3l coOMP 1
205 | 24 |V2123606016 F2=E(SP) M6X16 2
205 | 25 |11616802500 R A ASSY 1
205 | 26 |11611812400GB 72X 2di0IE 1
205 | 27 |V2123606016 F2=E(SP) M6X16 2
205 | 31B | 10501611100GB oA 20l01 2 COMP 1
205 | 32 |V2183610020 L2EFUAEEES(SP) M10X20 1
205 | 33B | 10501812600 oH Al 3 Ol 2 ASS'Y 1
205 | 34 |Vv4111600060 HetM M6 1
205 | 35 |V5001920020 =g 2X20 1
205 | 36 |36423600080 S A2 E(D=12.5) 21X15 1
205 | 37 |12651040300 2, ctCIdl 0l 1X1X1 1
205 | 38 11616212900 5P 2dl0l 2
205 | 39 | 15606642401 SdlA@EP/=M 1X1X1 1
205 | 40 |17686641110 G2 & dlol 1X1X1 1
205 | 41 |V2123606016 F2 = E(SP) M6X16 4
205 | 42B 11111162411 EREEERE 1
205 | 43 |V4111600060 HetAM M6 1
205 | 44B | V5601600008 AHE 8 1
205 | 50 |16586652000 S ES=Y 1
NOTE




S/
FIG 206 FUEL FILTER Year/Month

2022-12

T194NH

- .I/
=2 /’
49 A3
B, £

7 ' FIG.204-02
s SR, .:
-~ P
7N % S
= ~ | EYE
e ~ 5 H
S WRhs = /'/
i I ~L P

FIG.202—12—" - 4 J_  —FIG.205-01

NOTE

-57 -




==
FIG 206 FUEL FILTER YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
206 1 119740-55601 FO EH 1
206 | 1-01 | 104200-55330 SPRING, FUEL VALVE 1
206 | 1-02 | 119810-55340 LEVER, FUEL 1
206 | 1-03 | 119810-55650 SEPARATOR , FUEL WATER 1
206 | 1-04 | 102103-55520 O-RING 1
206 | 1-05 | 110250-55610 RING, CUP RETAINING 1
206 | 1-06 | 121254-55510 CUP, FUEL STARINER 1
206 | 1-07 | 104200-55750 SCREW, PAN M4 1
206 | 1-08 | 24311-240100 S E0dE 1
206 3 | V2173608065 L2EFUAEEEF(S) M8X65 1
206 | 4 |11611411100GB | S22l COMP, I = & 1
206 5 |V1122808020 A= EAEZ2LEAL M8X20 2
206 6 |129335-55750 HAEAIIH 0l H 1
206 | 6-01 | 129053-55640 FLOAT 1
206 | 6-02 | 129053-55650 SPRING, SCREEN 1
206 | 6-03 | 119833-55660 RING, RETAINING 1
206 | 6-04 | 129335-55740 CuP 1
206 | 6-05 | 129335-55770 BODY ASSY 1
206 | 6-06 | 129242-55750 VALVE, AIR VENT 1
206 | 6-07 | 129242-55760 GASKET, PLUG 1
206 | 6-08 | 24311-000110 O-RING, 1AP11.0 1
206 | 6-09 | 129335-55780 ELEMENT ASSY 1
206 | 6-10 | 24311-000440 O-RING, 1AP44.0 1
206 7 | V4111600080 HetAM M8 1
206 8 | V2173608065 L2EFUAEEEF(S) M8X65 1
206 9 14501410050 BHE ST 16 1X1X1 11
206 10 (11611411300 AZS A 290 1
206 11 (11611411400 HAZS A 480 1
206 12 (11611411200 AZSA 720 1
206 13 (11611411600 AZ S A 2250 1
206 14 (11611411700 HZ S A 1350 1
206 15 (11611411500 HAZS A 205 1
206 16 | 37481850030 BHE S22 18 1/2 3/4 1
NOTE

- 58 -




==
FIG 207 ENGINE MOUNTING Year/Month

2022-12

T194NH

10

NOTE

-59 -




==
Year/Month
FIG 207 ENGINE MOUNTING
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
207 | 1 |11611011000ED | 0 91 Z & &f COMP 1
207 2 |11611012700GB 028 Edi2! comp, = 1
207 | 3 |11611012500GB | OF2 & = 22! COMP, LH 1
207 | 4 [11611012600GB | OF2E = 2f2! COMP, RH 1
207 5 | V2183610020 L2EFUAEEES(SP) M10X20 4
207 6 | V2183610025 L2EFUAEEES(SP) M10X25 8
207 7 |36501510110 AN OI2E L7 4
207 8 | V4111600100 HetAM M10 8
207 9 |Vv4011600100 ALE2LA M10 8
207 10 |V3042600100 L2EFAHEES2SE M10 8
NOTE

-60 -




3. 24 X/E 0 A/AEIHE PART NO. T3

FIG 302 BRAKE PEDAL & LINKAGE
FIG 303 SPEED CONTROL

FIG 304 DASH COVER

FIG 305 STEERING VALVE

FIG 306 STEERING CYLINDER

FIG 307 TIRE

-61 -

62
64
66
68
70
72



==
FIG 302 BRAKE PEDAL & LINKAGE Year/Month
T194NH 2022-12
FIG.704-04 —

FIG.207-01

; e
o —
& = =

)

NOTE

-62 -




/2
FIG 302 BRAKE PEDAL & LINKAGE vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 11613282300 =X Ed0ol3 2EZ=ACOMP 1
302 2 11613282400 =X Bd0l3 2 =B COMP 1
302 3 [Vv2183608025 AESUZEEES(SP) M8X25 2
302 4 (V3043600080 AESLHEES2E M8 2
302 5 11613282600GB Z= Xt J101 & B2i3! comP 1
302 6 11613282500 =X Edol3a HE CcomMP 1
302 7 V2173608020 LAESUZEEF(S) M8X20 1
302 8 11613190030 sSd40l3a HE 1
302 9 (V4111600080 HetM M8 1
302 10 V5001920020 = 2X20 1
302 11 111501330010 cleAIZE 1
302 12 | 11633282100GB Sd40/32 HE COMP 1
302 13 | 11503280020 sSd403 HE 1
302 14 111613280010 ol B(25x38x25) 2
302 15 |11613282200GB Sd013 & CcoMmP 1
302 16 | 11613280020 o 1
302 17 V4111600120 HetM M12 1
302 18 | V5001930025 = 3X25 1
302 19 11613283010 sSd4013 2 &(N) 1
302 20 |V3043600100 AESLHEES2E M10 1
302 21 |36422120020 & HZ(Mm10) 17.3X2.3 1
302 22 111613283100 85d0l32 £ & COMP(F) 1
302 23 |13153285001 Sd0l3 A< Xl ASSY 1X1X1 1
302 24 111613280070 Al 1
302 27 |V4111600100 HetM M10 2
302 28 |V5001925020 o 2.5X20 2
302 29 |14216020051 28 11 2(B) 1X1X1 1
302 30 |V3043600080 AESLHEES2E M8 1
NOTE

-63 -




s g
FIG 303 SPEED CONTROL Year/Month

2022-12

T194NH

USMIA.AUZIGAG

NOTE

-64 -




==
FIG 303 SPEED CONTROL Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
303 1 11612326100 HST H & & 2 COMP 1
303 2 | 11612326200GB & 1H & COMP 1
303 3 11616402400 42t = 20l =B 2
303 4 |Vv3802600080 SHIE0ISAUHE M8 2
303 5 | 14722312401 Y #HH 1X1X1 1
303 6 |Vv4111600080 HetAM M8 2
303 7 | v5601600008 AHHE 8 2
303 8 15603142910 £ Al(16X18X15) LFB-1615 2
303 9 |[11612320110GB gA 1
303 10 (11612320050 42t = 20l =B 2
303 11 | V3802600100 SHIE0ISUHE M10 2
303 12 (11612320040GB ZEE SdI0IE 1
303 13 (V4111600100 HetAM M10 2
303 14 V5001920015 =g 2X15 2
303 15 (11612323000 £ compP 1
303 16 | V2173608045 L2EFUAEEEF(S) M8X45 1
303 17 | V3042600080 L2EFAHEES2SE M8 1
303 18 (11612327000 H g2 A comp 1
303 19 |Vv5801408036 AT 8X36 1
303 | 20 |11632322100GB Hl & COMP(F) 1
303 | 21 |11612322010 e, 88 HE 1
303 | 22 |V3802600080 SdXE0ISLHE M8 2
303 | 23 |11612322201GB H g COMP(&) 1
303 | 24 | 14722312730 e 1X1X1 1
303 | 25 |V2013608030 L2EFUEEES) M8X30 2
303 | 26 |V3042600080 L2EFAHEES2S M8 2
303 | 27B | 10502324200GB & 2 comp 1
303 | 27B | 10502324200 & 2 comp 1
303 | 28 |11612324010 S Al 1
303 | 29 |11612324400 =& dlH comp 1
303 | 30 |V2143610035 L2EFAEEII=(S) 1
303 | 31 |14722310060 = Hil 0 2/(608DD) 1
303 | 32 |V4111600080 HetM M8 1
303 | 33 |V5001920015 =g 2X15 1
303 | 34 |11612324311GB Szl 1
303 | 35 |V2174610035 L2EFUAEEEF(S) M10X35 2
303 | 36 |14722310033 ATl d) D=24 1
303 | 37 |34522150080 Mol & 2 E(82) D=8 1
303 | 38 |V3042600080 L2EFAHEES2S M8 2
303 | 39 |10506253300GB Szl comp, 0 H 1
303 | 40 |V2013614035 L2EFUAEEEST) M14X35 1
303 | 41 |10501812700 A OIZ ASSY , 2EAZE 2130 1
303 | 42 |V4111600060 HetAM M6 1
303 | 43 |V5601600006 AHE 6 1
NOTE

-65 -




FIG 304

T194NH

DASH COVER

==
Year/Month

2022-12

NOTE

- 60 -




==
FIG 304 DASH COVER Year/ilonth
T194NH 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 1 11616032101 HH COMP , &/CHAI 1

304 2 |11616032900GB B3l coMP , H/THAI 1

304 3 |11616032700GB B3l COMP , L/THAI 1

304 4 [11616032500GB S 3! COMP , H Al/& 1

304 5 |11616032600GB S 3! COMP , ZH/HAI 1

304 7 | V1122606016 A NESEAIZZ2LEAL M6X16 4

304 8 11616032200 HH COMP , GH/CHAI 1

304 9 | V2123806020 F2=E(SP) M6X20 3

304 10 [11616032220GB g, oHUHAI 1

304 11 | 14446010150 Ul E 2+ AKHBX14X3) 4

304 12 | V3501600060 ADE HE M6 4

304 13 |V1922806010 A S Y EHE LEAIES) 10

304 14 (11616032310 CHAI HHH |, &t/6t 1

304 15 (11616032410 CHAI HH |, /6t 1

304 16 | V2123806016 F2=E(SP) M6X16 16

304 17 [11616032810GB Sci2!, SHU Al 1

304 18 |V2183608016 L2EFUHEEES(SP) M8X16 2

304 | 20 |11616033010 AZEAR, 855 1

304 | 21 |36502010080 2 Ml B3 (120) 1X1X1 1

304 | 22 |V4111600060 HetAM M6 10

NOTE

-67 -




s g
FIG 305 STEERING VALVE Year/Month

T194NH 2022-12

—FlG:205-0)

FIG.605-15-

FIG.605-16
{ : :
G~
o
/A FIG.306

NOTE

-68 -




==
Year/Month
FIG 305 STEERING VALVE car/on
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
305 1 11614071000 AEIME AEE UNIT 1
305 2 11614012100 AEHE E 1
305 3 | Vv4011600160 ALEOLA M16 1
305 4 (11644012301 H(TYM) , AEIHEY & 1
305 4 (11644012302 H(TYM) , AEIHY & 1
305 6 |11614073300 F S A (1450) ASSY 1
305 7 | 11614073400 F S A (1430) ASSY 1
305 9 11614073100 7S A (560) ASSY 2
305 10 |V2173608025 L2EFUAEEEF(S) M8X25 4
NOTE

-69 -



/2
FIG 306 STEERING CYLINDER Year/Month

T194NH 2022-12

NOTE

-70 -




==
Year/Month
FIG 306 STEERING CYLINDER car/Mon
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
306 1 11614050000 2/ 2l SUB ASSY 1
306 2 11614051000 2 2l 4 ASSY 1
306 3 | 11614051300 EIOI2E HE X8 2
306 4 (11614120020 a8l AHIO] 2
306 5 | V7041400500 CEEZTH(FE) 2
306 6 | V2173610020 L2EFUAEEEF(S) M10X20 4
306 7 | V3222600100 E20ILUE 2
306 8 | V5001925020 gl 2
306 9 80105030270 7= LI 2(PF1/4,PT1/4) 2
NOTE

-71 -




V]
FIG 307 TIRE Year/Month
T194NH 2022-12
" F1G.409,410

NOTE

-72 -




==
FIG 307 TIRE YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 1 11613450010 & = E(1/2-20UNF) 3
307 2 11613450020 & 4 E(1/2-20UNF) 2
307 3 | 11613440010 g = E(9/16-18UNF) 4

NOTE

-73 -



4, Ecd A QS PARTNO. T4

FIG 401 INPUT SHAFT

FIG 402 HST

FIG 403 PTO CLUTCH SUB& RANGE GEAR SUB
FIG 404 SPIRAL BEVEL PINION & 4WD SHAFT SUB
FIG 405 INPUT METAL

FIG 406 P T O COUNT SHAFT SUB & REAR P.T.O SUB
FIG407 MIDP T O IDLE GEAR&MID P T O SUB
FIG 408 DIFF LOCK

FIG 409 REAR TRANSMISSION CASE

FIG 410 REAR AXLE HOUSING

FIG 411 RANGE SHIFT LEVER

FIG 412 P T O CHANGE LEVER

FIG 413 GEAR PUMP & PUMP IDLE GEAR SUB

-74 -

75
77
79
81
83
85
87
89
91
93
95
97
99



==
FIG 401 INPUT SHAFT Year/Month
T194NH 2022-12
FIG.402-01

NOTE

-75 -




==
FIG 401 INPUT SHAFT Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
401 1 11612012000 oI ZEAFZE ASSY 1
401 2 11612010010 2 1
401 3 | V2183608020 L2EFUAEEES(SP) M8X20 2
401 4 |V2053606045 dAlEs2AE2E M6X45 1
401 5 19027210060 LI 24 E(V6) 1
401 6 | V2173610020 L2EFUAEEEF(S) M10X20 3
NOTE

-76 -




-
] «~
W2 g
m sy
5| R
>~
T
»
T
S I
o 3
HT

FIG.405-01

NOTE

-77 -



==
FIG 402 HST Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402 1 11612302000 HST ASSY(23cc) 1
402 | 2 [Vv7211031045 02 (G) 1
402 | 3 [v7211131070 02 (G) 1
402 4 (V7201024010 OE(P) 2
402 5 |Vv5201010020 HE(A) 1
402 6 11102303100 FILTER COMP , HST 1
402 7 | V2205408140 FAE=EE M8X140 2
402 8 |V2205408075 FAEEE M8X75 2
NOTE

-78 -




==
FIG 403 PTO CLUTCH SUB& RANGE GEAR SUB Year/Month
T194NH 2022-12
FIG.409-01
11 =
10 Lt

NOTE

-79 -




==
FIG 403 PTO CLUTCH SUB& RANGE GEAR SUB Year/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
403 1 11612522010 PTO 22Xl AFEE 1
403 2 11612522050 I (AIH, 22T) 1
403 3 V7041400470 CEHElE(EE) 47 1
403 4 11612521000 PTO 221 X| ASSY 1
403 5 V7201024016 ogl(P) 2
403 6 V6001106204 =2HHE 6204 1
403 7 V7041400200 CEHElE(EE) 20 1
403 8 11612522030 PTO 22Xl a1 B, 26T 1
403 9 V6001106206 =2HHE 6206 1
403 10 | V6001106204 =2HHE 6204 1
403 1 11102522041 £1(20) 1
403 12 111612421010 IO (ATH, 15T-23T) 1
403 13 | V6001106005 =2HHE 6005 1
403 14 V6001106204 =2HHE 6204 1
NOTE

-80 -




FIG 404

T194NH

SPIRAL BEVEL PINION & 4WD SHAFT SUB

==
Year/Month

2022-12

FIG.409-01

NOTE

-81-




S
FIG 404 SPIRAL BEVEL PINION & 4WD SHAFT SUB vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 1 11612610010 4WD AIZE 1
404 | 2 [11612610020 I (AT, 33T) 1
404 3 V7041400200 CEHElE(EE) 20 2
404 4 V6001106004 =2HHE 6004 1
404 6 V6001106004 2HHE 6004 1
404 7 11612610030 4WD &2l 1
404 8 V7041400250 CEHElE(EE) 25 1
404 9 V6001106004 =2HHE 6004 1
404 10 | V7051400420 cadsad(y¥E) 42 1
404 11 | V7441204208 22 A(D) D20428 1
404 | 12 |11613002110 S TNELENINER: 1
404 13 | V6041106205 =W E(HLT) 6205HL1 1
404 | 14 |11613002130 S H 012 (HLIN) 1
404 15 | V7041400520 CEHEl(EE) 52 1
404 16 | V7041400250 CEHEl(EE) 25 2
404 17 111612411010 IO (ATH, 21T-29T) 1
404 18 111612611010 I (ATH, 16T) 1
404 19 |V6041106204 =W E(HLT) 6204HLA1 1
NOTE

-82 -




FIG 405

T194NH

INPUT METAL

==
Year/Month

2022-12

NOTE

- 83 -




==
FIG 405 INPUT METAL vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
405 1 11612310010M OIZME 1
405 2 V7801000004 ZEHd (S AYHOIT) 2
405 | 3 |11612432200 8% 2 COMP 1
405 4 V7201024016 og(P) 2
405 5 11612632100 4WD & COMP 1
405 6 V5801406025 AT T 6X25 1
405 7 11612633100 4WD &l H 1
405 8 V2183608020 LAESLUZEEES(SP) M8X20 2
405 9 11103160020 SB(AEd 0l E,60) 1
405 10 111106073030 L B8 ,4WD 1
405 1 11614070070 ZU4=E 1
405 12 111614070080 ARSI 1
405 13 111612430040 A TS (HC017) 1
405 14 V6812000010 223 Y) 1
405 15 111615060040 = | 1
NOTE

-84 -




==
FIG 406 P T O COUNT SHAFT SUB & REAR P.T.O SUB | YearVonth

T194NH 2022-12

FIG.409-01

NOTE

-85 -




==
FIG 406 P T O COUNT SHAFT SUB & REAR P.T.0 SUB | Year/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 1 11612520010M PTO HH 1
406 2 11612530070 IO (ATH, 38T) 1
406 3 V6001106304 =2HHE 6304 1
406 4 V6001106007 =2HHE 6007 1
406 5 16322732000 A2 ) ASSY 1
406 6 16322732000 A2 &) ASSY 1
406 7 14443140091 PTO= & 1
406 8 V2173608016 LAESUZEEF(S) M8X16 2
406 9 11615202100 PTOE &3 Eeli3! COMP 1
406 10 | V2403610035 SdE0EL=2E M10X35 6
406 1 11103062000 2 B HHO|XIASSY 1
406 12 111612530010 PTOJI2E AFZ E | 13T 1
406 13 | V6001106204 =2HHE 6204 1
406 14 | V7041400450 CEHEl(EE) 45 1
406 15 111612530020 IO (A, 41T) 1
406 16 | V6544253017 LIS IO & (A Ol XI) 2
406 17 111612530030 I (AIH, 35T) 1
406 18 111612530040 2t A (25X45X5) 1
406 19 |V5801403025 AT T 3X25 1
406 20 |V7041400250 CEHEl(EE) 25 1
406 21 | V6001106204 =2HHE 6204 1
406 22 |V5201008016 o oA 8X16 2
406 23 116322730040 HHEHIOIE) 1
NOTE

- 86 -




==
FIG 407 MID P T O IDLE GEAR & MID P T O SUB Year/Month
T194NH 2022-12
FIG.409-01
FIG.405=-01

8 5. "%
O
R
- @
&
9
NOTE

- 87 -




k!
FIG 407 MID P T O IDLE GEAR & MID P T O SUB Year/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
407 1 11612712110 Il O] (ﬁ H , 25T-27T) 1
407 2 V6001106204 =HHE 6204 1
407 3 V6001106004 =HHE 6004 1
407 4 11612710010 0 PTO AIEE 1
407 5 V6001106205 =GR 6205 1
407 6 V6001106204 =HHE 6204 1
407 7 V7441254708 gl /é'(D) 1
407 8 14722702100 PTO= a.:1"'(M|D) 1
407 9 V2113606012 %%FEE(S) M6X12 1
NOTE

- 88 -




s g
FIG 408 DIFF LOCK Year/Month
T194NH 2022-12
FIG.410-01
FIZ. 410-26
FIG.703-02

NOTE

-89 -




==
FIG 408 DIFF LOCK Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408 1 11613180010M Cl= A0l A 1
408 | 2 [11613180030 J10f (HIE, 20T) 1
408 | 3 [11613180080 J10f (HIE, 20T) 1
408 4 (11613180090 A AE 2 H(38x52x01) 2
408 | 5 [11613180040 TENTNERES 2
408 6 |11613180050 ClZ oL 2tA 2
408 7 | 11613180070 ClZ oL AFEE 1
408 8 11613180100 7l 1
408 9 | V2173610020 L2EFUAEEEF(S) M10X20 8
408 10 [Vv5201010022 HE(A) 10X22 2
408 11 (11613240020 I (AIH, 56T) 1
408 12 (11613192200 ClZ = =2l E comMP 1
408 13 V6001106009 SHOHE 6009 1
408 14 (11613192100 LEE AEE 1
408 15 [(11613190010M OEE 23 1
408 16 11613193200 CIZE & CcoMmP 1
408 17 |V7201024016 OE(P) 2
408 18 [V7041400160 CEEZTH(FE) 16 1
408 | 19 11613190040 Tl (6X32) 1
408 | 20 |V4111600060 HetAM M6 1
408 | 21 |V5001920015 =g 1
408 | 22 |[11613190020 0= &3 1
408 | 23 [11613193100GB | LIZ= Il 2 COMP 1
408 | 24 |[11613193140 £ Al(13X17X55) 1
408 | 25 |Vv4011600120 ALE A M12 1
408 | 26 |V2013612080 LEFUHEEES) M12X80 1
408 | 27 |Vv4111600080 HetAM M8 2
408 | 28 |V5001925020 gl 2
408 | 29 |[11613190030 SdiolZ2 e 1
408 | 30 |V5801406032 AT 6X32 1
408 | 31 |14041200080 Scixclgazmd 1
408 | 32 |V6001106210 SHOE 6210 1
NOTE

-90 -




==
FIG 409 REAR TRANSMISSION CASE Year/Month
T194NH 2022-12
;;%“‘H:h.__ 9
‘\\RMK
4 - £
CEREN
!
//. o ?._'z"'\ >
o :.'.\'-._F/
FIG.405-01
NOTE

-91 -




==
FIG 409 REAR TRANSMISSION CASE YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 1 11612400010M 2l TM A0l A 1
409 2 | V7801400002 Sd (S L YHO0IH) 2
409 3 | V5201010020 HE(A) 10X20 2
409 4 V2403610035 SHIE0ISUEE 11
409 5 11614074100 Or2g 22 2
409 6 | V2514412040 AHEEZEE2E M12X40 4
409 7 | Vv4011600120 ALE2LA M12 4
409 8 | V3042600120 L2EFAHEES2S M12 4
409 9 |V6221100305 =l E(N) 1
409 10 (11613247110 2l 8 AFEE 1
409 | 11 [11103240030 = Al(40) 1
409 12 V7051400620 Cagsgd(as) 62 1
409 13 V6001106007 SHOE 6007 1
409 14 11613240030 2t M (35X50X02) 1
409 15 V7041400350 CEzE(EE) 35 1
409 16 11613247120 g AHEEE 2
NOTE

-92 -




==
FIG 410 REAR AXLE HOUSING Year/Month
T194NH 2022-12
32

FIG.404-12— 5

NOTE

-03-




==
FIG 410 REAR AXLE HOUSING YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
410 1 11613200010M 2l H= G5t A 1
410 2 11613230010 I (AIH, 10T) 1
410 | 3 | 11613002120 SEEERIREES 1
410 4 (V7051401250 Cagsgd(ds) 1
410 5 11613270010 Sdiol=2 e 1
410 6 | V6001106208 SHOE 6208 1
410 7 11613272100 sdola2 tAa3a 2
410 8 11613270030 Zcle 1
410 9 | V5201008016 HE(A) 8X16 1
410 10 (11613270020 2= 1
410 | 11 [Vv6812000019 2(HY) 3
410 12 | V2403610035 SHIE0ISUEE 10
410 13 V5201008016 A E(A) 8X16 2
410 14 (11614074100 Or24 22 2
410 15 V2514412030 AHEEZEE2E M12X30 3
410 16 |Vv4011600120 ALE2A M12 3
410 17 | V3042600120 L2EFAHEES2S M12 3
410 18 V2173612030 L2EFUAEEEF(S) M12X30 1
410 | 19 [11613273100 S0/ 2 COMP 1
410 | 20 |V7201024021 OE(P) 1
410 | 21 |[11613270090 Sdiol3a A 1
410 | 22 |V7041400250 CEzE(EE) 25 1
410 | 23 |V2403610050 SHIE0ISUEE M10X50 1
410 | 24 |V7201024016 OE(P) 1
410 | 25 |11613200020 Oras =gl 2 1
410 | 26 |[11613247110 2l 8 AFEE 1
410 | 27 [11103240030 It = &1(40) 1
410 | 28 |V7051400620 cCagsgd(as) 62 1
410 | 29 |V6001106007 SHOE 6007 1
410 | 30 |[11613240030 2t M (35X50X02) 1
410 | 31 |V7041400350 CYEzE(EE) 35 1
410 | 32 |[11613247120 g AHEEE 2
NOTE

-94 -




FIG 411

T194NH

RANGE SHIFT LEVER

==
Year/Month

2022-12

FIG.404-17

FIG.409-01

NOTE

-95.-




==

FIG 411 RANGE SHIFT LEVER vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC R ECTVE | REMARKS
411 1 11612432100 8% 53 COMP 1
411 | 2 |Vv7201019012 02l (P) 1
411 3 11612432200 8% 2 COMP 1
411 4 V5801406025 AT T 6X25 1
411 5 16702230371 =dI0IE 1
411 6 V2173608016 AESUZEEF(S) M8X16 1
411 7 (11612430030 28 AHH 1
411 8 11613160020 SE(AEYO0IE, 110) 1
411 9 11106073030 L B5,4WD 1
411 10 |V2183608020 AU EEES(SP) M8X20 2
411 | 11 |11612430010M |28 = 23 1
411 12 111612430020 2= AHO| 1
411 13 | V6802000010 e 1
411 14 111612530060 A I 2 (HC023) 1
411 15 | V7081400100 E =g 1

NOTE




s g
FIG 412 P T O CHANGE LEVER Year/Month

2022-12

T194NH

FIG.409-01

NOTE

-97 -




==
FIG 412 P T O CHANGE LEVER Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
412 1 11612320030 PTO AHIO| 1
412 2 [11612530050M PTO &£3 1
412 3 | V6802000010 2= 1
412 4 [Vv5801405025 AT 5X25 1
412 5 (11612542100 PTO = =1 COMP 1
412 | 6 [Vv7201019012 PEIR) 1
412 7 11612542120 =3 1
412 8 | V7041400160 CYEzE(EE) 16 1
412 9 11612542200 PTO & COMP 1
412 10 |V5801406025 AT 6X25 1
412 11 (16702230371 =dI0IE 1
412 12 |V2173608016 L2EFUAEEEF(S) M8X16 1
412 13 11612542300 PTO dl tH cCOMP 1
412 14 (11613160020 FE(AEdOIE , 110) 1
412 15 (11106073040 L2 PTO 1
412 16 |V2183608020 L2EE2AZSEES(SP) M8X20 2
412 17 (11615302100 PTO A2 Xl Ech3! 1
412 18 |[11616642400 ARIXl ASSY, ZX| & 1
412 19 (V2113606012 F2Z=E(S) M6X12 2
NOTE

-08 -




==
FIG 413 GEAR PUMP & PUMP IDLE GEAR SUB vear/Month

2022-12

T194NH

F1G.405-01

NOTE

-99-




S
FIG 413 GEAR PUMP & PUMP IDLE GEAR SUB Year/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
413 1 11615182000 JIHE X suB 1
413 | 2 |11615152100 A& Ol el (&) COMP 1
413 3 V2205406016 ZA==E M6X16 2
413 4 11615150020 ST 2
413 5 11615150010 A& D2 1
413 6 11615153100 A & IO & COMP 1
413 7 11105152100 HME AEGY 0 1
413 8 V2205408090 ZEA==E M8X90 2
413 9 11615030170 A S (PF 1/4, PF 1/4) 2
413 10 111615154200 =gl It0| & COMP 1
413 11 180105030220 A S (PF1/4,PF3/8) 2
413 1 11615030180 o 2 E(PF 1/4) 2
413 12 111615154100 PTO It 0| = COMP 1
413 13 111612320020 IO (ATH, 28T) 1
413 14 V6001106804 =2HHE 2
413 15 V6001106204 =2HHE 6204 1
413 16 111612320010 IO (ATH, 28T) 1
413 17 | V7051400260 cadsad(ydE) 26 1
413 19 V6001106000 =2HHE 6000 2
413 20 | V7201124022 ogl(P) P22 1
413 21 | V7201035030 ogl(P) P30 2
413 22 |V7231020029 ogl(P) 1
NOTE

- 100 -




5, L& E W= PART NO.T5

FIG 501 FRONT DRIVE SHAFT

FIG 502 FRONT DIFFERENTIAL GEAR
FIG 503 FRONT AXLE HOUSING

FIG 504 FRONT GEAR CASE (1)

FIG 505 FRONT GEAR CASE (2)

-101 -

102
104
106
108
110



/2
FIG 501 FRONT DRIVE SHAFT Year/Month
T194NH 2022-12
&
e S
Baa o6
e Bl T oL
N
FIG.207-01 S o @ 0
e
13
Ny
6
6 7
NOTE

-102 -




==
Year/Month
FIG 501 FRONT DRIVE SHAFT
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
501 1 11614103100 4WD M I E ASSY 1
501 2 | V2173610035 L2EFUAEEEF(S) 2
501 3 | V6001506304 SHOE 6304DD 1
501 4 [V7051400520 CEEEzE(#EE) 52 1
501 5 |[11614100010 TIZ2EH AIZE 1
501 6 | V7041400200 CEEETH(FE) 20 3
501 7 14211340190 HEE 1
501 8 (11614102000 4WD RLIH& X E AFZE ASSY 1
501 10 |V2173608035 L2EFUAEEEF(S) M8X35 2
501 11 (11614200010 4WD HH 1
501 12 | 14885050150 e 238175 1
501 13 |V2174612040 L2EFUAEEEF(S) M12X40 18
NOTE

-103 -




==
FIG 502 FRONT DIFFERENTIAL GEAR Year/Month

2022-12

T194NH

e
b?ﬂ,

134.

@ 9 [ FIG.504=01

NOTE

- 104 -




==
FIG 502 FRONT DIFFERENTIAL GEAR vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
502 | 1 |11614112110 TENNEIGE 1
502 2 V6001106205 =2HHE 6205 2
502 3 11614112130 2t A (25X42X2) 1
502 4 V7041400250 CEHElE(EE) 25 1
502 5 11614112120 2t 2H(48X52X17) 1
502 6 V6001106205 =2HHE 6205 1
502 7 V7051400520 cCadsad(y¥E) 52 1
502 8 11614130180 A 1
502 9 V6001106008 =2HHE 6008 1
502 10 |11614112260M THE CIZAHOIA 1
502 1 11614112270 CIZOUAAEE 1
502 | 12 [11104112230 CIZ T/ LIo(11) 2
502 | 13 [11104112220 CIZ J10{(15) 2
502 14 | V5801404025 AT T 4X25 1
502 | 15 | 11614112210 I 101 (18T) 1
502 16 | V6001106010 =2HHE 6010 1
502 17 | V7041400400 CEHEl(EE) 40 1
502 18 | V7051400800 Cadsd (Y E) 80 1
NOTE

- 105 -




==
FIG 503 FRONT AXLE HOUSING Year/Month
T194NH 2022-12
FIG.207-01

i
w

NOTE

- 106 -




==
FIG 503 FRONT AXLE HOUSING YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 1 11614060010 2l 1
503 2 11614120030 £ Al(22X25X25) 3
503 3 | V4111600200 HetAM 1
503 4 |Vv3202600200 2202 HE 1
503 5 | V5001940030 =g 1
503 6 | V7631500000 JdelALIZ(B-PT) 1
NOTE

- 107 -




==

FIG 504 FRONT GEAR CASE (1) Year/Month

T194NH 2022-12

22

& 2

NOTE

- 108 -




==
FIG 504 FRONT GEAR CASE (1) Year/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 1 | 11614120010M TE2E M= 51R2E 1
504 2 11614130010 AP E(LH) 1
504 4 V7211031080 0g(G) 2
504 5 V7051400620 cadsad(y¥E) 62 2
504 6 V6001106206 2HHE 6206 2
504 | 7 [11614130020 HI &1 31 O (13T) 2
504 8 V5201010020 g T(A) 10X20 2
504 9 11614130150M i & ?2SHOIAA)RH 1
504 10 | V2173612035 LAESUZEEE(S) M12X35 8
504 12 111614130090 AP E(RH) 1
504 13 111614130140M x & ASHOIA(A) LH 1
504 | 14 |11614152100 222 ASSY 1
504 | 15 11614130040 HI 2 D1 01 (14T) 2
504 16 | V6001106205 =2HHE 6205 2
504 17 111104130150 A 2
504 18 V6001106909 =2HHE 6909 2
504 19 | V7051400620 cadsad(y¥E) 62 2
504 20 |Vv6001106908 =2HHE 6908 2
504 21 | V7041400400 CEHElE(EE) 40 2
504 22 111614130060 Hl & D1 K (9T) 2
504 23 | V6001106304 =H 6304 2
NOTE

- 109 -




==

FIG 505 FRONT GEAR CASE (2) Year/Month
T194NH 2022-12
2t %
S
L 3 '\ 7 - p.

NOTE

-110 -




==
FIG 505 FRONT GEAR CASE (2) YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 1 11614132010M z&E #+=H0lA(B)LH 1
505 2 | V6001106205 SHOE 2
505 | 3 [11614130080 HIl &2 D1 04(35T) 2
505 4 (11614130110 2F M (27X36X3) 4
505 5 | V6001106206 SHOE 2
505 6 | V7231020175 OE(s) 2
505 7 [11614130130M ENITIENH 2
505 | 8 |11104130180 QUAN(RE) 2
505 9 (11614130120 2 MEE 1
505 10 |V2014610035 L2EFUAEEES) M10X35 2
505 11 | V3043600100 L2EFAHEES2S M10 2
505 12 | V7801000002 Sd N(FZLHHOIH) 4
505 13 [11614132020M z&E * =3 0lA(B)RH 1
505 14 (11614130120 2 MEE 1
505 15 V2173610025 L2EFUAEEEF(S) M10X25 12
NOTE

-111 -




6. 7 &2/3&8 & 2 PART NO. T6

FIG 601 CYLINDER CASE 113
FIG 602 LIFT ARM 115
FIG 603 FLOW CONTROL VALVE 117
FIG 604 MAIN CONTROL VALVE 119
FIG 605 HYDRAULIC SUB 121
FIG 606 HITCH & 3-POINT LINKAGE 123

FIG 607 MID MOWER 125

-112 -



FIG 601

T194NH

CYLINDER CASE

==
Year/Month

2022-12

FIG.602

FIG.409-01

NOTE

-113 -




==
FIG 601 CYLINDER CASE Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
601 1 11615030120 =g 1
601 | 2 [Vv7201124014 02 (P) 1
601 3 | V5201008016 HE(A) 8X16 2
601 4 [V2173610055 L2EFUAEEEF(S) M10X55 7
NOTE

- 114 -




FIG 602

T194NH

LIFT ARM

==
Year/Month

2022-12

17

~—2019.09.01~

FIG. 704-01

NOTE

-115 -




==
FIG 602 LIFT ARM YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
602 1 11615010010M 22 A0l A 1
602 1 11615010011M 22 A0l A 1
602 | 2 |11615012100 © A7 ASSY 1
602 3 11615020010 gt 1
602 4 (11615010040 £ Al (40x43x30) 1
602 5 |[11615010030 £ Al (35x39x30) 1
602 6 | V7441354808 <2 2 A(D) 2
602 7 [11615020030M 2l ZE 2(LH) 1
602 8 | V7041400350 CEEZTH(FE) 2
602 9 |[11615020040M 2l ZE &(RH) 1
602 10 |[11105020020M CIZEIHT 1
602 11 (11105030070 =dI0lE 1
602 12 | V2173608016 L2EFUAEEEF(S) M8X16 1
602 13 [ 11105030061 INAEZE 1
602 14 | V5801406050 A 6X50 1
602 15 [11105030051M REUAE 1
602 16 | 16705050060 el 1
602 17 |V7201057070 OE(P) 1
602 18 |[11655208100GB S23 23! comP 1
602 19 V2173610035 L2EFUAEEEF(S) 2
602 | 20 |V2173612035 L2EFUAEEEF(S) M12X35 2
NOTE

- 116 -




s g
FIG 603 FLOW CONTROL VALVE Year/Month
T194NH 2022-12
FIG.602=01
7898

-

NOTE

- 117 -




==
FIG 603 FLOW CONTROL VALVE Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
603 1 11102303200 PTO £¢E 1
603 2 11105030160 HAEH(15) 1
603 3 | 11105030110 =2 eclE s 1
603 4 [V7051400250 CEEEzE(#EE) 25 1
603 5 11105030150 ASH Sdl0IE 1
603 | 6 |V7201119010 PEIR) 1
603 7 11105030140 2= 1
603 8 11105030120 ATE JH0IE 1
603 9 11105030130 AT E(15) 1
603 10 |V3042600100 L2EFAHEES2S M10 1
603 | 11 | 11615102110 S22 olE AMEE 1
603 12 | 15605070070 LE=E2/relE) 1
603 13 V4011600060 ALE2LA M6 1
603 14 (V1112606040 A XS 2LEAL M6X40 1
NOTE

-118 -




==

FIG 604 MAIN CONTROL VALVE Year/Month
T194NH 2022-12
13
O
/-""‘
11

FIG.602-01
6 7
r\ | 5
o B Tt
0 §
2 g
[
4
9 oo

NOTE

-119 -




==
FIG 604 MAIN CONTROL VALVE Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 1 11105052102 EZ X & dltH comP 1
604 | 2 [Vv7201019012 02 (P) 1
604 3 [11105050010M ZIE) 1
604 4 (V7081400120 EglEHEE 1
604 5 | 16702230371 =dI0lE 1
604 6 | V2173608016 L2EFUAEEEF(S) M8X16 1
604 7 | V7801000002 Sd W(FZTHHOIH) 1
604 8 11105051000 HEEYS 1
604 9 | V7201024010 OE(P) 2
604 10 |V2173608025 L2EFUAEEEF(S) M8X25 2
604 11 (11615050020 EZX A& A 1
604 12 (11103160020 FE(&EdI0IE,60) 1
604 13 (11106073020 E NN R 2
604 14 (V2183608020 L2EE2AZSESS(SP) M8X20 2
NOTE

-120 -




s g
FIG 605 HYDRAULIC SUB Year/Month

2022-12

T194NH

18

1
- ./'/ |
|
@
..;‘-' TEL
| R\
FIG.413-10— _ WM. @
|- g /’ = }f/
O %11‘7 N
FIG.413-00—5 ¥ L W ]
d A0
FIG.413-01— N b\ 7%

FIG.205-01— 2% 143 .-~

.
N

113

NOTE

-121 -




==
FIG 605 HYDRAULIC SUB Year/onth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
605 1 11616252200GB SHEc 2! comP 1
605 2 | V2173608020 L2EFUAEEEF(S) M8X20 2
605 3 |11616252300GB I} Ol & COMP 1
605 | 4 [11616250010 24 (PF1/4) 1
605 5 |11615162600GB S H IOl Z COMP (C/F) 1
605 6 |11615162300GB S H IOl = COMP (T) 1
605 7 |11615162100GB S H IOl X COMP (P) 1
605 8 |11615162200GB SHIOI Z COMP (C/H) 1
605 9 |15945170030GB 2& 4
605 10 |[15945170040GB 28 1
605 11 | V2113606020 S22 = E(S) M6X20 2
605 12 (11615400070 SENEE 2
605 13 [11615204100GB J¥Ed3 comP 1
605 14 (V2113606016 F2=E(S) M6X16 2
605 15 [11614072200GB AEIE IOl & COMP (T) 1
605 16 | 11614072100GB AEIHE OOl = COMP (P) 1
605 17 11615400020 7 LI 2(M16 PF 3/8) 2
605 18 [11615400030 T 22 (M16, PF 3/8) 1
605 18 (11615400010 2 2 (M16 PF 3/8) 3
605 19 V2113606030 F2Z=E(S) M6X30 2
NOTE

-122 -




FIG 606

T194NH

==
HITCH & 3-POINT LINKAGE Year/Montn

2022-12

20

FIG.704-08——

~—FIG.704-01

NOTE

-123 -




==
FIG 606 HITCH & 3-POINT LINKAGE Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
606 1 11615200050 SoE3a 1
606 2 11615202500 M A el AssY 2
606 3 | 11615200030 AT Ol M (32X22.8X23) 1
606 4 (11615200020 AT Ol M (32X22.8X46) 2
606 5 | V4111600220 HetAM M22 4
606 6 |11615202200GB Z 0 & = COMP (LH) 1
606 7 | 11615203200GB 2 0 & = COMP (RH) 1
606 8 11615200040 A Ol M (32X22.8X14.5) 2
606 9 11615202400 2l ZEZE(LH) COMP 1
606 10 (11615208600 2l ZEZE COMP (RH) 1
606 | 11 |11105200020 Tl(19) 2
606 12 14215020020 ! 2
606 13 |[Vv4011600160 ALE2LA M16 2
606 14 | V3043600160 L2EFAHEES2SE M16 2
606 15 (V4111600160 HetAM M16 2
606 16 | 13059310030 ofl 0 1(D=2.3) D=2.3 2
606 17 11615206000 &= & 3 ASSY 1
606 17 (11615206001 &= & 3 ASSY 1
606 18 (11615251100 Sz, 42 3 1
606 19 |[15645220020 £1(19X95) D=19 1
606 | 20 | 14445140051 ofl o1 £1(19) D=4.5 2
606 | 21 |15645220011 £1(19X86) D=19 1
606 | 22 |11615200010GB PTOES+ 1
606 | 23 |V2173608025 L2EFUAEEEF(S) M8X25 2
606 | 24 |12626010200 2I=dIOIE , AtOIE A BH/GH 1
606 | 25 |V3802600080 SHIE0ISHHE M8 2
606 | 26 | 14445140051 oll o1 21(19) D=4.5 2
NOTE

124 -




FIG 607

T194NH

MID MOWER

==
Year/Month

2022-12

NOTE

-125 -




==
FIG 607 MID MOWER YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607 1 11615701300AGB | BAR COMP 1
607 2 | 11615700500A PLATE , SPACER A 2
607 3 | 11615700600A PLATE , SPACER B 2
607 6 | V2174612025 BOLT, HEX/S 2
607 7 | 11615701200AGB | BRACKET COMP 1
607 8 |[11615701100AGB |LINK A COMP 2
607 9 11615700010 e 2
607 10 |[21567362380A SPRING(HC066) 2
607 11 | V5801405040 AT E(W) 2
607 12 (11615700100 £l COMP 2
607 14 52300341310 biF & 2K A E 2
607 15 V4111600060 HetAM 2
607 16 [11615701400AGB | LINK B COMP 1
607 17 11615700030 2D 1
607 18 V4111600140 HetAM 1
607 19 V5001940025 =g 1
607 | 21 |V2014612045 L2EFUEEES) 1
607 | 22 |V4111600120 HetAM 2
607 | 23 |V3013600120 FELHEES2E 3
607 | 24 |V2014612050 L2EFUAEEEST) 1
607 | 26 |11615702100AGB | SHAFT , DIAL 1
607 | 27 11615702200 Ctord 1
607 | 28 |V4111600120 HetAM 1
607 | 29 |11615702300A CAM, DIAL 1
607 | 30 |85402003130 LIZ 2 U EM10) 1
607 | 31 | 11615702400 CtOl =0l E el 1
607 | 32 | 11615702500 SZHCIAMA==SE 1
607 | 33 |V3802600080 SdXE0ISZLHE 1
NOTE

-126 -




7. NNEGIE/IH B! PART NO. T7

FIG 701 BONNET

FIG 702 FLOOR

FIG 703 SEAT

FIG 704 ROPS

FIG 705 LEVER COVER & FENDER
FIG 706 REARVIEW MIRRORS

FIG 707 FRONT GLASS

FIG 708 DOOR-LH

FIG 709 DOOR-RH

FIG 710 REAR GLASS

FIG 711 ROOF

FIG 712 WORKING LAMP & FENDER COVER
FIG 713 HEATER SUB

FIG 714 CABIN HARNESS

FIG 715 REAR WIPER KIT(OPTION)

-127 -

128
130
132
134
136
138
140
142
144
146
148
150
152
154
156



FIG 701

T194NH

BONNET

==
Year/Month

2022-12

v g
r:
;

NOTE

-128 -




==
FIG 701 BONNET vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 1 11616012400GB Jg cowve , & 1
701 2 11616012600SR AHOI & TH € (&) COMP 1
701 3 11616011200GB g /A0 E 1
701 | 4 [11616012700SR | AFOIE I () COMP 1
701 5 11616011300GB 8 /M0l 1
701 6 14446010150 Ul £ 2F AFB6X14X3) 14
701 7 V3501600060 ATz HE M6 14
701 8 11616012800 oI=A0lE , AOIE 2
701 9 11616016100GB Sl Xl COMP , EUHIE 1
701 10 |V2183608025 AESLUZEEES(SP) M8X25 4
701 11 V2183608020 AU EEES(SP) M8X20 4
701 12 111616019200GB Szl , AI0IE 2
701 13 V2183608020 AESLUZEEES(SP) M8X20 2
701 14 V3802600060 SEAdXE0IF2ZHE M6 2
701 | 15 |[11616019100GB | =3, = 1
701 16 | V2123606020 =2 = E(SP) M6X20 4
701 17 | 37371720110 TN olLIAZHE 1
701 18 111616523000 Gl E& I ASSSY |, 2 1
701 19 111616522000 ol E 8 & ASSSY |, & 1
701 20 |36108010080 SXAERAIE(HCO16) 6
701 21 19027210060 Lt 2 U E(M6) 6
701 22 |V4111600060 BN M6 4
701 23 | V4011600050 AT QLA M5 2
701 24 (V3002600050 FAHEEBES1S M5 2
701 25 111616012201SR = E COMP 1
701 26 |V2193606016 =21 E E(SPL) 8
701 27 119026112050 2t A (6X30X2.3) 8
701 28 |[V3802600060 S E0IF2ZHE 8
701 | 29 |11616012300 ol=dO0IE, H:I 0ll Ol & 1
701 | 30 |11616012281 ol=d0leH , 2E 1
701 31 11616016200GB Scizal, Xl 1
701 32 (11616016300 o, 8 Xl 1
701 33 (V4111600080 BN 2
701 34 (V5001925020 ol 2
701 35 (V2173610030 LAESUZEEE(S) M10X30 2
701 36 |[19959010011 = 1
701 36 |[11616022000 A= & ASSY, KO 1
701 38 | V3802600060 S E0IF2ZHE 2
701 39 (11616017600 BHE CcOMP , 2 E SHE 1
NOTE

-129 -




-
] «~
W2 g
m sy
3| &
-
n'd
@)
O
|
T
S I
o 3
HT

FIG.705-01

NOTE

-130 -



==
FIG 702 FLOOR Year/ilonth
T194NH 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 1 11616401500SR S0 W 1

702 2 |11616401701GB NEE COMP , M/R/IZZ2 N 1

702 3 11616402400 42 =2 s2Hel 2 8

702 4 (35602010150 ZE=24A 8

702 5 | V2183610030 L2EFUHEEE S (SP) M10X30 9

702 6 |V3802600080 SdXE0IsZLUHE 8

702 7 |11616401601GB NEE COMP , M/ZH/EZ 1

702 8 |11616401400GB NZE COMP , Z/R/IZZ2 1

702 9 |11616401300GB NZE COMP , Z/ZHEZEZ 1

702 | 10 [11616412111 HE , ZE20] 1

702 11 [ 15276040020 Ed 2E(@®) 12

702 12 | V2183610030 L2EFUEEES(SP) M10X30 4

702 13 V2183610025 L2EFUHEEES(SP) M10X25 1

NOTE

-131 -




==

FIG 703 SEAT Year/Month
T194NH 2022-12
1-01
1-02
1-03
1-04;
1-02
Al )
NOTE

-132 -




==
FIG 703 SEAT Year/ilonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 1 11616111000 Al E ASSY 1
703 | 1-01 [ 11116111050 AT ASSY , AIE 1
703 | 1-02 [ 11116111060 ANE =& 1
703 | 1-03 [ 11116111070 S20l, NE 1
703 | 1-04 | 11616111100 AN EHEASSY 1
703 2 |11616401200GB NEE COMP , AIE 1
703 3 | V2183608025 L2EFUEEES(SP) M8X25 4
703 4 (V2183610025 L2EFUAEEES(SP) M10X25 4
NOTE

-133 -




FIG 704

T194NH

==
ROPS Year/Month

2022-12

~2019.08.31—

~2017.03.01 —
FIG.605-22—"]
FIG.605-23-¢ ‘L}«\;\

NOTE

134 -




==
FIG 704 ROPS Yearonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
704 1 11657022600GB T COMP , S/MEE 1
704 2 | 11617022400GB T4 COMP , /M EE 1
704 3 |11617022700GB 22 243, S/IHNEE 2
704 4 [11617022500GB T4 COMP , R/IMEE 1
704 6 | V2173610035 L2EFUAEEEF(S) M10X35 8
704 7 | V3802600100 SdXE0Is2AHE M10 8
704 8 |[11615212101GB Zd & COMP, ol Xl 1
704 9 | V2174612040 L2EFUAEEEF(S) M12X40 12
704 10 [V2013614040 LEFUHEEES) M14X40 4
704 11 |[V4111600140 HetAM M14 4
704 12 V4011600140 ATE2LA M14 4
704 13 |V3043600140 L2EFAHEES2S M14 4
704 14 (11617022900 Il E(ROPS) 2
704 15 [(11617022102GB T COMP , £t/GHROPS 1
704 16 [ 11617022200GB Zcfl & COMP , £/0H/ROPS 1
704 17 [11616562111GB Zd0lE, &8X 2
704 18 |Vv4011600140 ALE2LA M14 8
704 19 |V3043600140 L2EFAHEES2S M14 8
704 | 20 |V2014614095 LEFUHEEES) 14X95 2
704 | 21 |V4111600140 HetAM M14 2
704 | 22 |V4011600140 ALEOA M14 2
704 | 23 |V3043600140 L2EFAHEES2S M14 2
704 | 24 11107027500 DEE X 2
704 | 25 |11617024100GB Il & CoMP, & 1
704 | 26 |11657022300GB T4 CcoMP , A2 A 1
704 | 27 |V2174610035 L2EFUAEEEF(S) M10X35 4
704 | 28 |11106563002 A SE X ASSY 2
704 | 29 |V2173610030 L2EFUAEEEF(S) M10X30 2
704 | 30 |V2004614070 LEFUHEEES) 8
704 | 31 |V4111600140 HetAM M14 8
704 | 32 |V4011600140 ALE2LA M14 8
704 | 33 |V3043600140 L2EFAHEES2S M14 8
704 | 34 |V2183610025 L2EFUAEEE S (SP) M10X25 2
704 | 35 |11616562000 2 I ASSY, &3 2reEXAlIS 2
704 | 36 |V4011600050 ALEOLA M5 4
704 | 37 |V3002600050 FEAHEES13 M5 4
704 | 38 |V4111600100 HetAM M10 4
704 | 39 |19027722030 —1 2 %4 (15X36X3) 1X1X1 2
704 | 44 |11617012120GB NZE Sd0/1E ,smv 1
704 | 45 |V2183608025 L2EFUAEEES(SP) M8X25 2
704 | 46 |16705251100 =358 3) D=5 1
704 | 47 |V4111600050 HetAM M5 1
704 | 48 |V5001920015 =g 2X15 1
NOTE

-135 -




==

Year/Month

2022-12

LEVER COVER & FENDER

FIG 705

T194NH

10

12 ?

-

~—FI1G.704-02

NOTE

- 136 -



==
Year/Month
FIG 705 LEVER COVER & FENDER car/Mon
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
705 1 11616401100SR AHEZ20 AE 1
705 2 11616082100 HH COMP , &t/diiH] 1
705 3 11616082200 HH COMP , £/dIH 1
705 4 |Vv3802600060 SdXE0ISLHE M6 7
705 5 |V3802600080 SdXE0ISLHE M8 2
705 6 |11616402100GB Zd0olE, 18 1
705 7 | 14726071101 & &0l coMP 1
705 8 10037018500 IF A 2 MASSY 1
705 9 36143110010 g3 =YL DR 1
705 | 10 | 11106644000 PTO A 2| XIASSY 1
705 | 11 | 11616401120 AZEXNLEAOHEZZ20 6
705 | 12 | 11616571000 SOl BHAE 2
NOTE

-137 -




FIG 706

T194NH

REARVIEW MIRRORS

==
Year/Month

2022-12

NOTE

-138 -




==
FIG 706 REARVIEW MIRRORS YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
706 1 11297032000GB T CcoMP , I Bl/KO 1
706 2 15186313000 0l ¢ASSY 1X1X1 2
706 3 | 14527062110GB Ol AHIOlLLH 1X1X1 1
706 4 [14527062310GB O/t AHI0l,RH 1X1X1 1
706 5 |Vv4111600100 HetAM M10 4
706 6 |Vv4011600100 ALEOLA M10 2
706 7 | V3013600100 FELHEES2E M10 2
706 8 | V3402700100 FAAHUHE M12 2
706 9 11297033500 elEdolH, BE 1
706 10 (11297034300 el&dolde, el! 1
706 11 (11297034200 elsd ol , &M 2
706 12 (11297034400 ol=d0le , &GN 2
706 13 (11297081160 FRT,HE 1
706 14 | V2183608025 L2EF2AZSEES(SP) M8X25 2
706 15 (11297081150 SA, HZ A 1
706 16 | 14885050150 e 238275 2
706 17 | V2183608030 L2EE2AZSESS(SP) M8X30 6
706 18 [B4001310170 2H 02 1X1X1 1
NOTE

-139 -




==

Year/Month

2022-12

FRONT GLASS

FIG 707

T194NH

NOTE

- 140 -



/2
FIG 707 FRONT GLASS vear/Month
T194NH 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
707 1 11297033110 kA  ZHE JA 1

707 | 2 [11297033180 el=dlole , detA/a 1

707 3 14527042301 Sl 2l 2t A /M6 1X1X1 2

707 4 15817401130 32 Hl E(13X17X02) 10

707 5 15817401140GB 2 A (07X36X03) T=3.2 2

707 6 |[V2193606012 =21 E E(SPL) M6X12 2

707 7 14527040060 L B N0, E=IDN D=8 2

707 8 |Vv7082400070 ES H &= (sus) 7 4

707 9 14527032402 EASSY , A &= R/AM01E 1X1X1 2

707 10 | 14527032200 =EZX &, dckA 1X1X1 2

707 11 111297033130 kA, ZHAE /B 1

707 12 111297033210 o1=d0lH , PC/ot 1

707 13 | 14527042500 detAHEXRE 1X1X1 4

707 14 V2193606012 =21 E E(SPL) M6X12 4

707 15 | 11297034121 PC, T & E/o} 1

707 16 | 11297033220 o1&=d 0l , PCrat 1

707 17 1 11297035150GB ZdI0IE, HABH/A 1

707 18 | 11297035171 UL2HH 1

707 19 |16996043100 c| YISET(d8/=) 1X1X1 8

707 20 [11107035140 2=, 2

707 21 111297033210 o1=d0lH , PC/ot 1

707 22 14527062600 D EHASSY, & E/240] IH 1X1X1 1

707 23 |14527023200 2(20I1H) & S0l =(&) ASSY 1X1X1 1

707 24 114326510210 12 A(20) 1X1X1 1

707 25 111297034111 PC, Z&HE/A 1

707 26 |11297035161GB ZdI0lE, HBH/MB 1

707 27 [11297035181GB ZdI0lE, AHAH/IC 1

707 28 |16997010061 detAnNE Belial 1X1X1 1

707 29 [V1122605035 WPNE=FSUNESIIN YN M5X35 1

NOTE

- 141 -




FIG 708

T194NH

DOOR-LH

==
Year/Month

2022-12

NOTE

- 142 -




==
FIG 708 DOOR-LH Year/ilonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
708 1 11297039010 detAs, S HH 1
708 2 11297039030 elEdold, &0 1
708 3 | 11297039100GB JH0lE =8, LHIEA 1
708 4 [11297022500GB Sl XI(= ) COMP , LH/&} 1
708 5 |11297022600GB Sl XI(<= ) COMP , LH/Gl 1
708 6 16997010180 A2 EEHICHD) 4
708 7 | V1122608030 SIS EAIZZ2LEAL M8X30 4
708 8 16997010210 Z 24(8.5X13X10.5) 4
708 9 | Vv4011600080 ALE LA M8 4
708 10 |V3412700080 LEFAHUEHE M8 4
708 11 [ 14527052150 WA, EHEEO 1X1X1 1
708 12 14527052600 &= & X =& 0lASSY 1X1X1 1
708 13 V4011600060 ALE2LA M6 2
708 14 | V3402700060 FAAHUHE M6 2
708 15 [ 14527042500 dtAHEXE 1X1X1 1
708 16 [ 15817401130 AZ Ml E(13X17X02) 1
708 17 | V2193606012 2= E(SPL) M6X12 1
708 18 | 14527052700 S ISETLH/IE 1X1X1 1
708 19 V1122608040 SIS EAIZ2LEAL M8X40 2
708 | 20 |V4111600080 HetAM M8 2
708 | 21 |Vv4011600080 ALE2LA M8 2
708 | 22 |V3412700080 LEFAUHEHE M8 2
708 | 23 |14527062500GB Sdizl e, E0HE 1X1X1 1
708 | 24 [14527022200 CH TH (2] O1)ASSY_10kg 15KG 1
708 | 25 |14527052710 S ASSY,LH/ &= (] 1X1X1 1
708 | 26 |14527052720 AECHOIA 1X1X1 1
708 | 27 14527052730 JH01E 1X1X1 1
NOTE

- 143 -




==
FIG 709 DOOR-RH Year/Month
T194NH 2022-12
4

NOTE

- 144 -




==
FIG 709 DOOR-RH Year/ilonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
709 1 11297039020 et S/RH 1
709 2 11297039040 elEdold, &0 1
709 3 | 11297039200GB JH0lE =8, RHIEX 1
709 4 [11297022700GB 8l XI(= ) COMP , RH/&f 1
709 5 |11297022800GB 8l XI(= ) COMP , RH/Gt 1
709 6 16997010180 A2 EEHICHD) 4
709 7 | V1122608030 SIS EAIZZ2LEAL M8X30 4
709 8 16997010210 Z 24(8.5X13X10.5) 4
709 9 | Vv4011600080 ALE LA M8 4
709 10 |V3412700080 LEFAHUEHE M8 4
709 11 [ 14527052150 WA, EHEEO 1X1X1 1
709 12 14527052600 &= & X =& 0lASSY 1X1X1 1
709 13 V4011600060 ALE2LA M6 2
709 14 | V3402700060 FAAHUHE M6 2
709 15 [ 14527042500 dtAHEXE 1X1X1 1
709 16 [ 15817401130 AZ Ml E(13X17X02) 1
709 17 | V2193606012 2= E(SPL) M6X12 1
709 18 [ 14527053700 EIJSETRH/EN 1X1X1 1
709 19 V1122608040 SIS EAIZ2LEAL M8X40 2
709 | 20 |V4111600080 HetAM M8 2
709 | 21 |Vv4011600080 ALE2LA M8 2
709 | 22 |V3412700080 LEFAUHEHE M8 2
709 | 23 |14527062500GB Sdizl e, E0HE 1X1X1 1
709 | 24 [14527022200 CH TH (2] O1)ASSY_10kg 15KG 1
709 | 25 |14527053710 £ JASSY,RH/IE O] 1X1X1 1
709 | 26 |14527052720 AECHOIA 1X1X1 1
709 | 27 |14527052730 JH01E 1X1X1 1
NOTE

- 145 -




=h=!
FIG 710 REAR GLASS Year/Month

2022-12

T194NH

NOTE

- 146 -




==
FIG 710 REAR GLASS Year/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
710 1 11297037010 detA, 2l 1
710 | 2 [11297037020 ol=d0IE, detA/eld 1
710 3 14527042301 sl Xl 2l ek A /M6 1X1X1 2
710 4 14527040060 o 28Xl D=8 2
710 5 V7082400070 ES X =2 (sus) 7 4
710 6 15817401130 32 Hl E(13X17X02) 2
710 | 7 |15817401140GB M (07X36X03) T=3.2 2
710 8 V2193606012 =21 E E(SPL) M6X12 8
710 9 11107032400GB HIH 23! CcoOmMP , & 2
710 10 115817401130 32 Hl E(13X17X02) 8
710 1 14527042500 JdetAHEZXE 1X1X1 6
710 12 119157722010 F 22 1X1X1 1
710 13 119157722020 ]_—‘?—9:." 18 1X1X1 1
710 14 119157722030 L2210 1X1X1 1
710 15 114527042600 detA = EXE, ML 1X1X1 1
710 16 | 14527042140 AHOIA, 2lHEi= N6 1
710 17 114527042150 =, 2l et N6 1
710 18 121447350060 2+ A (08X22X02) T=2.3 1
710 19 |V3412700080 AEEUHHHE M8 1
710 20 |11107037040GB Szl , smv 1
710 21 14527040050 AEH, E§/2( N6 1
710 22 V1112606040 M= YA 2LEAF M6X40 2
710 | 23 [11297022300 CH TH (2] O1)ASSY_10kg 2
710 24 114527071350 FA(EEA) D=5 1
710 25 |V4111600060 BN M6 1
710 26 | V5001920020 =g 2X20 1
NOTE

- 147 -




==
Year/Month

2022-12

ROOF

FIG 711

T194NH

NOTE

- 148 -



==
FIG 711 ROOF Year/ilonth
T194NH 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
711 1 11297038010SR g 1

711 | 2 | 11297038020 l=dl0le , f2 1

711 3 19027212040 12 %4(8X26X3) 1X1X1 8

711 | 4 [13731210010 oF M (9X22X2) T=2.3 8

711 5 | V2183608030 L2EFUHEEE S (SP) M8X30 8

711 6 |11107026301 ol =&, 3500RPM 1

711 7 | 11297023360 HESA 2

711 8 11297038030 olEctold 1

711 9 | 17686040030 2l 8l SET, OO 22l SV625 16

711 10 (11297024700 JE(HH)ASSY 2

711 11 (16997024500 2 Ll S ASSY 12V 10W 1

711 12 (19157070050 AP XIASSY, 2t Ol IH/& & 1X1X1 1

711 | 13 | 14326510210 D2 (20) 1X1X1 3

711 14 (14527070041 HHAEEH/HAA 1X1X1 1

711 | 15 | 19157722010 D2W 22 1X1X1 1

NOTE

- 149 -




==

Year/Month

2022-12

WORKING LAMP & FENDER COVER

FIG 712

T194NH

NOTE

- 150 -



S
FIG 712 WORKING LAMP & FENDER COVER vear/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
712 1 11297037051GB Sdizal, St 2
712 2 V2183606020 AL EEES(SP) M6X20 4
712 3 V3802600080 S E0IF2ZHE M8 3
712 4 V2014612040 AESUEEES) M12X40 2
712 5 V2173608070 LAESUZEEF(S) M8X70 3
712 6 |[11297036030 ol=d0Ie, EJ1HH 1
712 7 11297037080 Ol=dI0IE , AIE 4
712 8 14326510210 12 2(20) 1X1X1 3
712 9 19027025901 & HS ASSY 1X1X1 3
712 10 111297036010 HH , &= 1
712 1 12426695500 F M & 3 (1MOTOR)ASSY 1X1X1 1
712 12 111297032270 Szl , AFEHA 1
712 13 111107036050 HH , OAE/IZ2H X 4
712 14 V2183608016 LAESLUZEEES(SP) M8X16 2
712 15 111297036020 SIIHH 1
712 16 | 13766010031 =& 0|2 2 E(M08X21) 2
712 17 111297037070GB B3 COMP , Al E/GH 1
712 18 V4011600080 AT QLA M8 2
712 19 V3043600080 LAYEEAHEBES2E M8 2
712 20 |V2183608016 LAESLUZEEES(SP) M8X16 3
NOTE

-151 -




==
Year/Month

2022-12

HEATER SUB

FIG 713

T194NH

NOTE

-152 -



==
FIG 713 HEATER SUB YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
713 | 1 |11107081120 SEEEEELEE 1
713 2 11107081130 SIS A, MHABH 1
713 3 | 17688200050 2 £(90) 2
713 4 (14527081160 SASHIZ(19.3) T=1.2 4
713 5 11297081130 S A AlXouT 1
713 6 |37681850160 BHE S I 25 2
713 7 11291060200 HYH ,olHES A 1
713 8 11291122300 S A ,320 1
713 9 11291060100 LIZ, M16 1
713 10 |[34523700050 HEEH45% 1
713 11 (11297081120 S A AXYIN 1
713 12 | 36503050020 e S 3232 5
713 15 [ 14527082311 Sdiz, RIHEE 1.6T 1
713 16 | 17688202100 B & EASSY 1X1X1 1
713 17 | V1902604008 & XS Bl e & LEAH M4X8 2
713 18 V2123606016 F2=E(SP) M6X16 2
713 19 |[17688200050 A £(90) 4
713 | 20 | 14527081160 SASHIZ(19.3) T=1.2 4
713 | 21 | 17687025300 HNOI=E2E 1X1X1 1
713 | 22 | 11107082220 ol ZHHEEHASSY 1
713 | 23 | 14446040080 =2 M el & 2 UL AHM5X16) 1X1X1 4
713 | 24 | 11297082230 CABLE ASSY, WATER VALVE 1
713 | 25 | 14527081170 SASHIZ 148 T=1 1
NOTE

- 153 -




==
FIG 714 CABIN HARNESS VearMonth
T194NH —

HEF

- (FRONT/RH)
iy

L

MOTOR

BATTERY(-) O

BATTERY(+) O

NOTE

WORKING LAMPZ

N~

~ " WORKING LAMP

L

FUSE Ox

| | REAR WIPER

| -I I MOTOR &
& i .l
ROOM LAMP WORKING

Nl LAMP
9 ; RELAY
{ WIPER

switch assy  SELAY, wieen
18Ik

%

?! FIEAR}
® \gxb

By

FRONT WIPER&

&/

:}..
WORKING LAMP
(FRONT/LH)

WASHER TANK(FR)

-154 -



k!
FIG 714 CABIN HARNESS Year/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
714 1 11297038040 ofL| A ASSY , JHB! 1
714 2 | 14946212901 5p & 40| G2MT-1125T-RC 4
714 3 19026493120 4P & 0| 70A 1

NOTE

- 155 -




==
FIG 715 REAR WIPER KIT(OPTION) Year/Month
T194NH 2022-12

NOTE

- 156 -




==
Year/Month
FIG715 REAR WIPER KIT(OPTION) car/Mon
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
715 1 11297039700 2l 0 20l IH KIT 1
715 2 19957033100 A M €4 3 (2MOTOR)ASSY 1X1X1 1
715 3 16997032000 2 H(20/1H) ASSY 1
715 4 (17677030030 HHE = T=0.08 1
715 5 16997033400 & (2A0IH) & S0l =(=) AssY 1X1X1 1
715 6 |16997027700 = E(SET) 1
715 7 | 14527042500 dtAHEXE 1X1X1 1
715 8 | V1222606020 & XS I &2 LEAKSP) M6X20 1
715 9 15817401130 AZ Ml E(13X17X02) 1
715 | 10 | 14527070050 AP XIASSY, 2t Ol IH/& & 1X1X1 1
NOTE

- 157 -




8. 8 & PART NO. T8

FIG 801 BATTERY MOUNTING
FIG 802 INSTRUMENT PANEL
FIG 803 HARNESS(1)
FIG 804 HARNESS(2)

- 158 -

159
161
163
165



FIG 801

T194NH

BATTERY MOUNTING

==
Year/Month

2022-12

FI1G.205-01

NOTE

- 159 -




==
FIG 801 BATTERY MOUNTING Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
801 2A |18996502000 A0S HHH )= 1
801 3A [ 11616684301 otLI A ASSY, E X 1
801 3A | 11636684300 otLI A ASSY, E X 1
801 4 (11106684300 otLI A(& XI)ASSY 1
801 5 | 36402602001 e el =88 0% L& 1
NOTE

- 160 -




==
FIG 802 INSTRUMENT PANEL Year/Month

2022-12

T194NH

e FIG.304-01

NOTE

- 161 -




==
FIG 802 INSTRUMENT PANEL Year/Month
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
802 1 11616602303 Ol EHIH & ASSY 1
802 2 | V1922604016 B E LEAL 4
802 3 | 14537072501 B o EHB AR XIASSY 1
802 4 (11616642200 A2 XI ASSY, SH] 1
802 5 16626582403 AR XI(Z2EF2]) SET 1
802 6 11616031030 ot AZE 1
NOTE

- 162 -




==

FIG 803 HARNESS(1) Year/Month

T194NH 2022-12

() START RELAY
(E)FLASHER UNIT
(©EIG STOP RELAY
© GLOW RELAY

ey

POWER C g
OIL PRESS SENSOR ™~

NOTE

- 163 -




==
FIG 803 HARNESS(1) Year/ilonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
803 1 11616682001 ofLI A ASSY, 2l &l 1
803 1 11616682003 ofLI A ASSY, Al &l 1
803 1 11616682004 ofLI A ASSY, &l 1
803 1 11616682005 ofLI A ASSY, &l 1
803 1 11616682006 ofLI A ASSY, 2l &l 1
803 1 11656682000 ofLI A ASSY, &l 1
803 1 11656682001 ofLI A ASSY, 2l &l 1
803 2 11206802120 S REZFFE(30A) 30A 1
803 3 36502612620 S REZRFE(50A) 50A 1
803 4 (19026802120 S REZFFE(60A) 60A 1
803 5 |37371720110 IfMHotLIAZH#E 1
803 6 |14441010161 cHUOOlH=ASE 2 1X1X1 1
803 7 11616683100 OfLIA ASSY ol E& & 1
NOTE

- 164 -




==
FIG 804 HARNESS(Z) Year/Month
T194NH e
&
N I (g 5

1.\ STOP/TAIL LAMP(L)

" COMBINATION LAMP(L)

¥ FUEL GAUGE

BRAKE S/Wa— 19 o — ‘# /" ©POWER SOCKET

NOTE

- 165 -




==

FIG 804 HARNESS(2) Year/Month
T194NH 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
804 1 11616684001 otLI A ASSY, 2l 1
804 1 11616684002 otLI A ASSY, 2l 1
804 1 11616684003 otLI A ASSY, 2l O 1
804 1 11616684004 otLI A ASSY, 2l 1
NOTE

- 166 -




9. cte/=& PART NO.T9

FIG 901 TOOL & ACCESSORY 168
FIG 902 LABEL 170
FIG 905 AUXILIARY VALVE KIT(OPTION) 172

- 167 -



==
Year/Month

FIG 901 TOOL & ACCESSORY
T194NH 2022-12
2
NOTE

- 168 -




==
FIG 901 TOOL & ACCESSORY Year/onth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
901 1 11619120020 ANSEHAN (T194) 1
901 1 11619120021 ANSEHAN (T194) 1
901 2 11619120030 FE== 1
901 3 | 14527078721 J| SET, TYM 1
901 3 | 12147078721 J| SET 1
NOTE

- 169 -




FIG 902

T194NH

LABEL

==
Year/Month

2022-12

PARKING BRAKE

#Start engine only from operators
seal. if safely start swilch is
by passed engine can start with
transmission in gear.

#Do not connect or short across
terminal on slarter solenoid.

Ahwiys appry e park, brave =Allach booster cables as shown
wh

on battery decal and oparators
manual,

Fadure o 00 80 Can Clute
acodenis and damages.

A\ DANGER

T, Tractor mate

3ty AT D
D 1ok wear seat el f ugeraed wit
ROFS fokded down

20

Carcar and Ragrodhuchion Harm

et PN 4 e

3 Starting In gear causing runaway
can resull in serlous Injury.

(_AWARNING

™

ey 4
[197,

el
7

Engine s hat
ol sieam wd
e i

AWARNING|

G|

Always faslen
Your seal belt.

9

$o. /i

Pover s tha aif-
ok at hugh Sged of

o B T ik s
i o rolove

11

Allach implements
nd I 1h

B oen iy
the pnrscr#.:c‘d B
barorhiteh. .

28

shields
operation

tact can cause doal
KEER AWAY |
Heep all drive line,
Tractor and equi
5 in place during

A DANGER

Rotating d_ri\'ﬂhﬂtl _Con-

th

ment

NOTE

-170 -




==
FIG 902 LABEL YearMonth
T194NH 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
902 1 11619010041 O3, T194 2
902 1 11619010042 O3, /7194 2
902 2 | 14729040130 cte(Z &/IH) 1
902 3 | 12009100020 cte & /i 1
902 4 (12609040620 dI(AEE) 1
902 5 (12127025110 ctel AEHH 1
902 | 7 [12009100160 cte, ?lg/ss=A 1
902 8 12009100190 el 2 /ot E 1
902 9 12009100150 ctel  Z/etCiooid 2 1
902 10 |[12009100040 ot F/ASHEE 1
902 11 [ 12009100060 ot F/xts 3 1
902 12 (12009100120 ctell ) ==of /¢ 1
902 13 [ 12009100230 e =o/F s 1
902 14 (11209100250 cte | =2|/HOT 1
902 15 [ 12009100240 cHel, =9/ S| 1
902 16 | 17689200050 e HMe/XEsiE 1
902 17 | T0019010021 JIESEH=EET) 1
902 17 | T0019110050 Sade 0= 1
902 | 1701 | V5502040093 Scteldels! 4
902 18 | 12209045051 ot A0 1
902 19 (12209045010 ctH#(ROPS®I &) 1
902 | 20 |12209045020 ctH#(ROPSZE 1) 1
902 | 21 | 11619040691 & A0} = (ROPS) 1
902 | 22 |18711201100 e =MREER 1
902 | 23 |12009100050 ot 2 /e =S 1
902 | 24 |12009100210 ot BASZE 1
902 | 25 |11619100040 ctel, X & A 1
902 | 26 |11619100030 chel, 2= g 1
902 | 27 |11619100020 ctel | 4wD diiH 1
902 | 28 |12009100140 ctel, H /A0l 1
902 | 29 |12009100130 ctel, I /PTO 1
902 | 31 |11619100010 gt PTO 815 dIH 1
902 | 32 |13379100150 6 23 cte 1
902 | 40 |11449100020 ot Z /2 el LI Ot P65 A 1
902 | 41 | 11449100030 ot Z /el L0t P65 B 1
902 | 50 |93805000100 ot StatH 1
902 | 51 |93805000090 ctel | ol e 1
902 | 52 |11659010020 ctel | /TYM 25 1
NOTE

-171 -




FIG 905

T194NH

AUXILIARY VALVE KIT(OPTION)

==
Year/Month

2022-12

17

FIG.605-06 " | I~ nt A
< i EX
i S . \_
' g e
12—£7 ‘ b T
o7/ FIG.605-07 % Lo~ o | 2
FIG.605-05 - SN A
! 2l e | e R (&
FIG.418-10—1 -7 | ) A oL &
LT g, RS A
= ~>:f 1 I /"-/'
FIG.413-09—5 1 Y
’ '.1. i : 1/3’_/_‘\5.%!
FIG.413-01— > 7 7R

NOTE

-172 -




==
FIG 905 AUXILIARY VALVE KIT(OPTION) Year/Month
T194NH 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
905 1 11105405100 2| &% ¥ Y (2P) SUB ASSY 1

905 | 1-01 | 11105405110 TT SECTIONAL &5 1

905 | 1-02 | 11105405120 olal ASSY 1

905 | 1-03 | 11105405130 Or= & ASSY 1

905 | 1-04 | 11105405140 sl3 1

905 | 1-05 | 11105405150 L= 1

905 2 16735080201 = LI 2(3/8) 1X1X1 2

905 3 16495301000 HEHAE) PT3/8 2

905 | 4 |16995300802 7 LI 2(LONG) "PF3/8,PF3/g" 1

905 5 87503005030 Al = PF3/8 1

905 6 |[36313530021 HEH@S 25XC112X39 2

905 7 11295405200 = 2 S A(1320) ASSY 1

905 8 11295405300 =2 S A(1015) ASSY 1

905 9 11295104100 = 2 S A(1300) ASSY 1

905 10 |[80105030220 A S (PF1/4,PF3/8) 1

905 1 11295400030 T & 2 (PF3/8 PF1/4 M16) 1

905 12 111295162120 H W E (PF3/8, M16) 1

905 13 111105405500GB eERe B3l cOMP 1

905 14 | V2173608070 AESUZEEF(S) M8X70 2

905 15 184200000230 Lt 2 2 E(M8) 1X1X1 2

905 16 | V2183608030 LAESLUZEEES(SP) M8X30 2

905 17 | 13424020060 Al Ol = E+01(300) 1X1X1 10

NOTE

-173 -




